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Competences and guarantees

AT4 wireless is a laboratory with a measuremernitifpén compliance with the requirements of Seati».948 of the
FCC rules and has been added to the list of feslivhose measurements data will be accepted jjuct@n with
applications for Certification under Parts 15 oraf&e Commission's Rules. Registration Numbe@2hZ.

AT4 wireless is a laboratory with a measuremerg 8it compliance with the requirements of RSS 2%3ué 1
(Provisional) and has been added to the list eldfisites of the Canadian Certification and EngingeBureau.
Reference File Number: IC 4621A-2.

In order to assure the traceability to other natiand international laboratories, AT4 wireless hasalibration and
maintenance program for its measurement equipment.

AT4 wireless guarantees the reliability of the datasented in this report, which is the resulthef neasurements and
the tests performed to the item under test on #te dnd under the conditions stated on the repadititiis based on
the knowledge and technical facilities availabl&at wireless at the time of performance of the.tes

AT4 wireless is liable to the client for the maiméce of the confidentiality of all information aédd to the item
under test and the results of the test.

The results presented in this Test Report apply tinthe particular item under test establishethisa document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persi@n of AT4 wireless.

General conditions
1. This reportis only referred to the item thas badergone the test.

2. This report does not constitute or imply onadisn an approval of the product by the CertificatiBadies or
competent Authorities.

3. This document is only valid if complete; no jerteproduction can be made without previous emitpbermission of
AT4 wireless.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of AT4 wireless and the Accreditatiordi®s.

Uncertainty

Uncertainty (factor k=2) was calculated accordimghie AT4 wireless internal document PODTOO0O.

Usage of samples

Samples undergoing test have been selectethéglient.

Sample S/01 is composed of the following elements:

Control N° Description Serial N° Date of reception
50339/001 LTE module LE910-SVL IMEI: 35365007999 2016-07-13
46047B/14 Antenna 2015-05-12
46047B/18 Antenna 2015-05-12

1. Sample S/01 has undergone the test(s).

All radiated tests indicated in appendix A.
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Sample S/02 is composed of the following elements:

Control N° Description Model Serial N° Date of reception

50339/001 LTE module LE910-SVL IMEI: 35365007999 2016-07-13

1. Sample S/02 has undergone the test(s).

All conducted tests indicated in appendix A.

Test sample description

The test sample consists of a wireless LTE Module.

Identification of the client
TELIT COMMUNICATIONS SPA
Viale Stazione di Prosecco 5/B, 34010 Sgonico (TB)LY

Testing period
The performed test started 2016-07-13and finished 0r2016-08-01.

The tests have been performed\atl wireless.

Environmental conditions

In the control chamber, the following limits weretrexceeded during the test:

Temperature Min. :_ 15°C
Max. = 35 °C
Relative humidity mg;z?o;&
Shielding effectiveness > 100 dB
Electric insulation >10KQ
Reference resistance to earth <1Q
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In the sem

ianechoic chambe following limits were not exceeded during thstt

Temperature Min. =15 °C
P Max. = 35 °C
. . Min. = 20 %

Relative humidity Max. = 75 %
Air pressure Min. = 860 mbar

P Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q

Normal site attenuation (NSA)

< +4 dB at 10 m distance between item under tedt an
receiver antenna, (30 MHz to 1000 MHz)

Fie

Id homoaeneit More than 75% of illuminated surface is betweem@ 6
genetty dB (26 MHz to 1000 MHz).

In the chamber for conducted measurements theafmitplimits were not exceeded during the test:

Temperature Min. =15°C
Max. = 35 °C
Relative humidity Min. =20 %
Max. = 75 %
Air pressure Min. = 860 mbar
Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kKQ
Reference resistance to earth <1Q

Remarks and comments

1: Used instrumentation.

Conducted Measurements

© ohwnE

Last Cal. date  Cal. due date

Spectrum analyser Agilent PSA E4440A 2015/10 770
Spectrum analyser Rohde & Schwarz FSW50 2015/12 2017/12
Vector signal analyzer Rohde & Schwarz FSQ8 8 6 2018/06
Climatic chamber HERAEUS VM 07/100 2016/03 2088/
DC power supply R&S NGPE 40/40 2014/11 2017/11
Universal Radio communication Tester R&S

CMW500 2014/07 2017/07
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Radiated Measurements

Last Cal. date Cal. due date
Semianechoic Absorber Lined Chamber ETS

1 FACT3200STP N-A. N-A.

2. BiconicalLog antenna ETS LINDGREN 3142E 2014/03 ‘203

3. Multi Device Controller EMCO 2090 N.A. N.A.
Double-ridge Guide Horn antenna 1-18 GHz

% SCHWARZBECK BBHA 9120 D 2013/11 2016/11

5 Horn antenna 0.8-18 GHz Rohde & Schwarz R&S NA NA

’ HF907 (Link antenna) o o

6. EMI Test Receiver Rohde & Schwarz ESU 40 2016/03 18218

7. Spectrum analyser Rohde & Schwarz FSW50 2015/12 7/201
RF pre-amplifier 10 MHz-6 GHz SCHWARZBECK

8. BBVO743 2016/04 2017/04
RF pre-amplifier 1-18 GHz Bonn Elektronik BLMA

9. 0118-1M 2016/02 2018/02
Universal Radio communication Tester R&S

10. CMW500 2014/07 2017/07
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Testing verdicts

[N o) =T o] o] 1 Tot=1 o] L= PSR : N/A

PASS .. : P

FAIL e e : F

NOt MEASUIEd .......coeiiiiiiiiiieee e : N/M

FCC PART 27/IC RSS-139/IC RSS-130/ PARAGRAPH VERDICT
NA| P | F [NM

Clause 27.50 / RSS-139 Clause 6.5. / RSS-130 CtadseRF output power P
Clause 2.1047 / RSS-139 Clause 6.2. / RSS-130 €kds Modulation P
characteristics
Clause 27.54 / RSS-139 Clause 6.4. / RSS-130 Cta8sd-requency stability P
Clause 2.1049: Occupied Bandwidth P
Clause 27.53 / RSS-139 Clause 6.6. / RSS-130 CtaGseSpurious emissions af] P
antenna terminals
Clause 27.53 / RSS-139 Clause 6.6. / RSS-130 ClhGseRadiated emissions P
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Appendix A — Test result for FCC Part 27/IC RSS-

139/IC RSS-130
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TEST RESULTS FOR FCC PART 27 AND IC RSS-139/RSS-130

Power supply (V):
Vnom= 3.80 Vdc

Vmax= 4.37 Vdc

Vmin =3.23 Vdc

The subscripts nom, min and max indicate voltagedenditions (nominal, minimum and maximum resipebf)

TEST CONDITIONS

Type of power supply = DC Voltage from external powupply.

Type of antenna = External connectable antenna

TEST FREQUENCIES:

LTE. QPSK AND 16QAM MODULATION (BAND 1V)

Channel (Frequency, MHz)

BW=1.4 BW =3 BW =5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Lowest 19957 19965 19975 20000 20025 20050
(1710.7) (1711.5) (1712.5) (1715.0) (1717.5) (1720.0)
Middle 20175 20175 20175 20175 20175 20175
(1732.5) (1732.5) (1732.5) (1732.5) (1732.5) (1732.5)
Highest 20393 20385 20375 20350 20325 20300
(1754.3) (1753.5) (1752.5) (1750.0) (1747.5) (1745.0)

LTE. QPSK AND 16QAM MODULATION (BAND XIil)

Channel (Frequency, MHz)

BW = 5 MHz BW = 10 MHz
Lowest 23205 (779.5) N/A
Middle 23230 (782.0) 23230 (782.0)
Highest 23255 (784.5) N/A
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RF Output Power (conducted and E.I.R.P.)
SPECIFICATION
FCC 8§2.1046 and 827.50. RSS-139 Clause 6.5.

Fixed, mobile, and portable (hand-held) stationsrapng in the 1710-1755 MHz band are limited todtt EIRP
(30 dBm). Fixed stations operating in the 1710-1K8%z band are limited to a maximum antenna height®
meters above ground. Mobile and portable statigreyating in these bands must employ a means fatirlgn
power to the minimum necessary for successful comeations.

The peak-to-average ratio (PAR) of the transmisshall not exceed 13 dB.

Control stations and mobile stations transmittimghie 746-757 MHz, 776-788 MHz, and 805-806 MHzdsaand
fixed stations transmitting in the 787-788 MHz &@%-806 MHz bands are limited to 30 watts ERP (44Bm).

RSS-130 Clause 4.4.

The e.i.r.p. shall not exceed 50 watts (46.99 dBmnobile equipment or for outdoor fixed subscribguipment
nor shall it exceed 5 watts (36.99 dBm) for portadodjuipment or for indoor fixed subscriber equipmen

The peak-to-average power ratio (PAPR) of the trassion shall not exceed 13 dB.

METHOD

The conducted RF output power measurements were atathe RF output terminals of the EUT using thergr
meter of the Universal Radio Communication tes®ERCMWS500, selecting maximum transmission powethef
EUT and different modes of modulation.

The maximum effective radiated power e.r.p. or duiivalent isotropically radiated power e.i.r.pe ar
calculated by adding the declared maximum anteama(gBd or dBi respectively).

The peak-to-average power ratio (PAPR) is measusétg an attenuator, power splitter and spectruedyaar
with a Complementary Cumulative Distribution Funatimplemented.

The EUT was controlled via the Universal Radio Camioation tester R&S CMW500 selecting maximum
transmission power of the EUT and different modesiadulation. The measurement is performed forhilghest
power levels measured.

TEST SETUP

Conducted average power.

Signalling unit
with Power meter

EUT

Report No: (NIE)
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Peak-to-average power ratio (PAPR)

Spectrum
— Analyser
. f Priwer
EUT —— AtenuEIor =
Signalling]
L [Unit
oo
suogly
RESULTS
MAXIMUM OUTPUT POWER (CONDUCTED).
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LTE. BAND IV.
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BANDWIDTH
(MHz)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB
SIZE

RB
OFFSET

AVERAGE
POWER (dBm)

PAPR (dB)

Low
19957

1710.7

QPSK

=

o

22.243
22.116
22.056
22.096
22.184
22.080
21.078

4.70

16-QAM

21.356
21.331
21.298
22.141
21.212
21.247
20.165

5.50

1.4

Middle
20175

1732.5

QPSK

22.192
22.189
22.183
22.237
22.219
22.266
21.081

4.47

16-QAM

21.375
21.362
21.514
21.118
21.087
21.226
20.161

5.32

High
20393

1754.3

QPSK

22.272
22.299
22.319
22.245
22.328
22.310
21.214

4.10

16-QAM

O W w wErr PP OOWWWwWEr P PO WWWERERRRPRPOWWWEERRPOWWWRERRERLRRPOWWWRERPRE

O N PFP O U N OIONPFP OUIN OON P OUITN OION P OULIN OON P OULN O ONPEFEP O UIN

21.685
21.433
21.356
21.352
21.436
21.439
20.248

4.97
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BANDWIDTH FREQUENCY RB RB AVERAGE PAPR (dB)
(MHz) CHANNEL (MHz) MODULATION | SIZE | OFFSET | POWER (dBm)
1 0 22.136
1 7 22.185
1 14 22.185
QPSK 8 0 21.069
8 4 21.021
Low 8 7 21.037
19965 1711.5 15 0 21.037 5.19
1 0 21.396
1 7 21.424
1 14 21.308
16-QAM 8 0 20.240
8 4 20.113
8 7 20.106
15 0 20.187 5.93
1 0 22.172
1 7 22.302
1 14 22.145
QPSK 8 0 21.159
8 4 21.168
3 Middle 8 7 21.128
20175 1732.5 15 0 21.179 5.00
1 0 21.581
1 7 21.527
1 14 21.545
16-QAM 8 0 20.356
8 4 20.307
8 7 20.333
15 0 20.189 5.75
1 0 22.376
1 7 22.291
1 14 22.204
QPSK 8 0 21.233
8 4 21.283
High 8 7 21.293
20385 1753.5 15 0 21.180 4.73
1 0 21.491
1 7 21.571
1 14 21.586
16-QAM 8 0 20.36
8 4 20.409
8 7 20.337
15 0 20.290 5.54
Report No: (NIE)
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BANDWIDTH FREQUENCY RB RB AVERAGE PAPR (dB)
(MHz) CHANNEL (MHz) MODULATION | SIZE | OFFSET | POWER (dBm)
1 0 22.257
1 12 22.250
1 24 22.123
QPSK 12 0 21.130
12 6 21.124
Low 12 11 21.139
19975 17125 25 0 21.083 5.03
1 0 21.604
1 12 21.504
24 21.296
16-QAM 12 0 20.233
12 6 20.120
12 11 20.271
25 0 20.151 5.80
0 22.196
12 22.092
24 22.086
QPSK 12 0 21.174
12 6 21.228
5 Middle 12 11 21.220
20175 17325 25 0 21.184 4.86
1 0 21.367
1 12 21.714
24 21.246
16-QAM 12 0 20.305
12 6 20.238
12 11 20.283
25 0 20.212 5.66
0 22.373
12 22.247
24 22.119
QPSK 12 0 21.344
12 6 21.243
High 12 11 21.278
20375 1752.5 25 0 21.347 4.57
0 21.696
12 21.610
24 21.614
16-QAM 12 0 20.308
12 6 20.399
12 11 20.354
25 0 20.317 5.30
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BANDWIDTH FREQUENCY RB RB AVERAGE PAPR (dB)
(MHz) CHANNEL (MHz) MODULATION | SIZE | OFFSET | POWER (dBm)
1 0 22.372
1 24 22.209
1 49 22.130
QPSK 25 0 21.193
25 12 21.152
Low 25 24 21.036
20000 1715 50 0 21.095 5.00
0 21.607
24 21.041
49 21.149
16-QAM 25 0 20.186
25 12 20.128
25 24 20.072
50 0 20.142 5.77
1 0 22.403
1 24 22.224
1 49 22.329
QPSK 25 0 21.254
25 12 21.195
10 Middle 25 24 21.217
20175 17325 50 0 21.229 4.97
0 21.758
24 21.443
49 21.556
16-QAM 25 0 20.340
25 12 20.245
25 24 20.230
50 0 20.269 5.75
1 0 22.568
1 24 22.316
1 49 22.277
QPSK 25 0 21.354
25 12 21.238
High 25 24 21.245
20350 1750 50 0 21.295 4.60
0 21.785
24 21.572
49 21.569
16-QAM 25 0 20.443
25 12 20.400
25 24 20.361
50 0 20.370 5.43
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BANDWIDTH FREQUENCY RB RB AVERAGE PAPR (dB)
(MHz) CHANNEL (MHz) MODULATION | SIZE | OFFSET | POWER (dBm)
1 0 22.665
1 37 22.180
1 74 22.279
QPSK 36 0 21.260
36 18 21.093
Low 36 37 21.108
20025 1717.5 75 0 21.181 4.97
0 21.693
37 21.373
74 21.465
16-QAM 36 0 20.312
36 18 20.107
36 37 20.123
75 0 20.197 5.59
1 0 22.657
1 37 22.273
1 74 22.454
QPSK 36 0 21.329
36 18 21.207
15 Middle 36 37 21.255
20175 17325 75 0 21.257 4.87
0 21.724
37 21.564
74 21.563
16-QAM 36 0 20.390
36 18 20.230
36 37 20.276
75 0 20.312 5.58
1 0 22.703
1 37 22.432
1 74 22.302
QPSK 36 0 21.489
36 18 21.346
High 36 37 21.295
20325 1747.5 75 0 21.357 4.50
0 22.888
37 21.649
74 21.534
16-QAM 36 0 20.516
36 18 20.360
36 37 20.362
75 0 20.413 5.22
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BANDWIDTH FREQUENCY RB RB AVERAGE PAPR (dB)
(MHz) CHANNEL | (MHz) | MODULATION | SIZE | OFFSET | POWER (dBm)
1 0 22.393
1 49 21.924
1 99 22.004
QPSK 50 0 21.291
50 24 21.063
Low 50 49 21.068
20050 1720 100 0 21.190 4.97
1 0 21.670
49 21.309
99 21.361
16-QAM 50 0 20.329
50 24 20.060
50 49 20.104
100 0 20.190 5.71
0 22.302
49 22.041
99 22.080
QPSK 50 0 21.301
50 24 21.092
20 Middle 50 49 21.157
20175 1732.5 100 0 21.244 4.89
1 0 21.548
49 21.237
99 21.304
16-QAM 50 0 20.352
50 24 20.162
50 49 20.211
100 0 20.282 5.67
0 22.551
49 22.127
99 22.125
QPSK 50 0 21.470
50 24 21.255
High 50 49 21.265
20300 1745 100 0 21.374 4.71
0 21.795
49 21.390
99 21.346
16-QAM 50 0 20.498
50 24 20.269
50 49 20.384
100 0 20.398 5.51
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

AT

o

WiReELESS
a DEKRA company

D DEKRA

LTE. BAND XIIlI.
BANDWIDTH FREQUENCY RB RB AVERAGE PAPR (dB)
(MHz) CHANNEL (MHz) MODULATION | SIZE | OFFSET | POWER (dBm)
1 0 22.315
1 12 22.212
1 24 22.175
QPSK 12 0 21.650
12 6 21.125
Low 12 11 21.165
23205 779.5 MHz 25 0 21.212 5.54
0 21.500
12 21.486
24 21.313
16-QAM 12 0 20.215
12 6 20.154
12 11 20.244
25 0 20.121 6.23
0 22.20
12 22.263
24 22.173
QPSK 12 0 21.25
12 6 21.237
5 Middle 12 11 21.231
23230 782 MHz 25 0 21.237 5.63
1 0 21.460
1 12 21.507
1 24 21.414
16-QAM 12 0 20.394
12 6 20.355
12 11 20.374
25 0 20.341 6.31
0 22.295
12 22.194
24 22.184
QPSK 12 0 21.645
12 6 21.325
High 12 11 21.120
23254 784.5 MHz 25 0 21.203 5.54
0 21.452
12 21.153
1 24 21.298
16-QAM 12 0 20.195
12 6 20.142
12 11 20.514
25 0 20.095 6.36
Report No: (NIE)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

AT

o

WiReELESS
a DEKRA company

D DEKRA

BANDWIDTH FREQUENCY RB RB AVERAGE PAPR (dB)
(MHz) CHANNEL (MHz) MODULATION | SIZE | OFFSET | POWER (dBm)
1 0 21.926
1 24 22.155
1 49 21.611
QPSK 25 0 21.310
25 12 21.381
10 Middle 25 24 21.270
23230 782 MHz 50 0 21.292 5.61
1 0 21.207
1 24 21.398
49 20.859
16-QAM 25 0 20.435
25 12 20.386
25 24 20.391
50 0 20.384 6.38
Report No: (NIE)
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, )
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456

EKRA company

PEAK-TO-AVERAGE POWER RATIO (PAPR).
LTE. BAND IV.

Bandwidth = 1.4 MHz. Modulation QPSK. RB Size: @ Rffset: 0.
Channel Low:

® RBW 3 MHz

D DEKRA

Ref 30 dBm Attt 30 dB AQT 25 ms
“%—EEEEEt 16 dB
— |
=0.1
Fo-o2
=1E-3 \
F1E-4
F1E-5 l
Center 1.7107 GHz 1 ds/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3 .5MHz

Trace 1
Mean 21.20 dBm
Peak 26.32 dBm
Crest 5.12 dB

10 % 2.61 dB
1 = 4.10 dB
103 4.70 dB
.01 % 4.97 dB

Channel Middle:

® REW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
hﬁQf_f_shet 16 dB
HE—_H
=0.1
Fo-01
-1E-3 \
-1E-4
1E-5
Center 1.7325 GHz 1 de/ Mean Pwr + 10 dB

Complementary Cumulative Distributien Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.31 dBm
Peak 26.04 dBm
Crest 4.73 dB

10 % 2.58 dB

1 % 3.99 dB
.10z 4.47 dB
.01 % 4.68 dB
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, _g?
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456

a DEKRA company

D DEKRA

Channel High:
® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
~—— Offspt 16 dp
— ]
0.1
L 0,01
L 153

—1E-4 \
F1E-5

Center 1.7543 GHz 1 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3 .5MHz

Trace 1
Mean 21.37 dBm
Peak 25.76 dBm
Crest 4,39 dB

10 = 2.52 dB

1 3 3.70 dB
.13 4.10 dB
.01 3 4.28 dB

Bandwidth = 1.4 MHz. Modulation 16 QAM. RB Size:RB Offset: 0.
Channel Low:

® EEW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 m=

Mean Pwr + 10 dB

offset 16 dB

0.1

!Iaa =0.01
N
1E-3

=154 \

1E-5

Center 1.7107 GHz 1 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3 .5MH=z

Trace 1
Mean 20.27 dBm
Peak 26.25 dBm
Crest 5.98 dB

10 % 3.01 dB

1 % 4.78 dB
103 5.50 dB
.01 % 5.85 dB

Mean Pwr + 10 dB
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, )
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456

a DEKRA company

Channel Middle:

® RBW 3 MHz

D DEKRA

Ref 30 dBm Att 30 dB AQT 25 ms
ﬁ__ﬁ_QEEEet le dB
R ——
=0.1
001
N
-1E-3

154 \

-1E-5 \

Center 1.7325 GHz 1 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3 .5MHz

Trace 1
Mean 20.36 dBm
Peak 26.11 dBm
Crest 5.75 dB

Mean Pwr + 10 dB

10 % 3.00 dB
1 % 4.68 dB
13 5.32 dB
.01 % 5.61 dB
Channel High:
® REW 3 MHz
Ref 30 dBm Att 30 dB AOT 25 mg
——Qffset 16
=0.1 \
=0.01
N
=1E-3
1E-4
-1E-5 \\

Center 1.7543 GHz 1 de/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3 .5MH=z

Trace 1
Mean 20.48 dBm
Peak 25.76 dBm
Crest 5.28 dB

10 % 2.95 dB

1 % 4.44 dB
.13 4.97 dB
.01 % 5.14 dB

Mean Pwr + 10 dB
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, _g?
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456

a DEKRA company

Bandwidth = 3 MHz. Modulation QPSK. RB Size: 15. Rifset: 0.
Channel Low:

® RBW 3 MHz

Ref 30 dBm At 30 4B AQT 25 ms

D DEKRA

Offslet 16 dp

—
Lo 1

Lo.01 \
L 15-3

-1E-4 \

-1E-5 \

Center 1.7115 GHz 1 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MH=z

Trace 1
Mean 21.19 dBm
Peak 27 .17 dBm
Crest 5.97 dB

10 % 2.44 dB

1 % 4.20 dB
.13 5.19 dB
.01 3 5.83 dB

Channel Middle:

® REW 3 MHz

Mean Pwr + 10 dB

Ref 30 dBm Att 30 dB AQT 25 ms
E___p_fhf_s-et 16 b
r—— |
=0.1
oo
=1E-3
L 1E-4 \\
=1E-5 \
Center 1.7325 GHz 1 dB/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.BEMHz

Trace 1
Mean 21.320 dBm
Peak 26.96 dBm
Crest 5.66 dB

10 % 2.45 dB

1 % 4.132 dB
.10% 5.00 dB
.01 % 5.50 dB
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, ,4 T U?

D DEKRA

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.at4wireless.com - C.L.F. A29 507 456 a DEKRA company
Channel High:
® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
H__L)E;fiet 16 dB
——— |
0.1
-0
|-1E-3
1E-4 \\
-1E-5 \
Center 1.7535 GHz 1 de/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3 .5MHz

Trace 1
Mean 21 .39 dBm
Peak 26.89 dBm
Crest 5.50 dB

10 = 2.36 dB

1 % 2.99 dB
L10% 4.73 dB
.01 % 5.21 dB

Bandwidth = 3 MHz. Modulation 16 QAM. RB Size: 1B Offset: 0.
Channel Low:

® REW 3 MHz

Ref 30 dBm AtT 30 dB AQT 25 ms

Offslet 16 dB
— . Offs)
— ]
0t \\\
-0
=1E-3
-1E-4 \\
F1E-5 \
Center 1.7115 GHz 1 dB/ Mean Pwr + 10 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.23 dBm
Peak 27.03 dBm
Crest 6.80 dBR

10 % 2.93 dB
1 % 4.84 dB
.1 0% 5.93 dB
.01 = 6.46 dB
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

aT452

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafia WireLESS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company
Channel Middle:
® REW 3 MHz
Ref 30 dBm Attt 30 dB AQT 25 ms

D DEKRA

‘_—_—‘——
—_————_
0.1 —~
L 0.01

=1E-5 \

Offspet le dp

Center 1.7325 GHz 1 de/

Complementary Cumulative Distribution Function

Mean Pwr + 10 dB

NOF samples: 100000, Usable BW: 3 .5MH=
Trace 1
Mean 20.32 dBm
Peak 26.82 dBm
Crest 6.49 dB
10 % 2.92 dB
1 % 4.76 dB
.10% 5.75 dB
.01 % ©.25 dB
Channel High:
® REW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 m=
.___gge_t__iis
0.1 _\\\\
=0.01
=1E-3
=1E-4
F1E-5% \\
Center 1.7535 GHz 1 dB/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function

NOF samples: 100000, Usable BW: 3 .5MHz

Trace 1

Mean 20.42 dBm
Peak 26.82 dBm
Crest ©.40 dB
10 % 2.92 dB
1 % 4.66 dB
1 % 5.54 dB
.01 0% .12 dB
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, _g?
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Bandwidth = 5 MHz. Modulation QPSK. RB Size: 25. Rifset: 0.
Channel Low:

® RBW 5 MHz

D DEKRA

Ref 30 dBm Att 30 dB AQT 12.5% ms
_____(_D_ffiet lo dB
|
=0.1
o0
-1E-3
—1E-4 \
1E-5 \
Center 1.7125 GHz 1 dB/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 7. 1MH=z

Trace 1
Mean 21.16 dBm
Peak 26.82 dBm
Crest 5.66 dB

10 % 2.39 dB
1 % 4.15 dB
L1008 5.03 dB
.01 3 5.43 dB

Channel Middle:

® REW 5 MHz

Ref 30 dBm ALt 30 dB AQT 12.% ms
_ngfiet 16 db
— |
=o0.1
oo
F1E-3
F1E-4 \
F1lE-5 \
Center 1.7325 GHz 1 dB/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 7. 1MHzZ

Trace 1
Mean 21 .33 dBm
Peak 26.75 dBm
Crest 5.41 dB

10 % 2.36 dB

1 % 4.07 dB
.13 4.86 dB
.01 % 5.22 dB
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, ,4 T U?

D DEKRA

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.at4wireless.com - C.L.F. A29 507 456 o DEKRA:company
Channel High:
® RBW 5 MHz
Ref 30 dBm Attt 30 dB AQT 12.5 ms
_H\_iniet 16 dB
0.1 E—

-0-01
N

—1E-3 \\\\

—1E-4

F1E-5 \

Center 1.7525 GHz 1 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 7.1MH=z

Trace 1
Mean 21.37 dBm
Peak 26.53 dBm
Crest 5.16 dB

10 % 2.32 dB

1 % 3.86 dB
103 4.57 dB
.01 % 4.94 dB

Bandwidth = 5 MHz. Modulation 16 QAM. RB Size: Z8B Offset: 0.
Channel Low:

® RBW & MHz

Ref 30 dBm Att 30 dB AT 12.5 ms

Mean Pwr + 10 dB

Offset 16 dB

——ﬁﬁ_
0.1 \\\\
!Iaa —0.01
=1E-3
-15-4 \

1E-% \

Center 1.7125 GHz 1 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 7. 1MHzZ

Trace 1
Mean 20.19 dBm
Peak 26.82 dBm
Crest 6.63 dB

10 % 2.88 dB

1 3 4.78 dB
1% 5.80 dB
.01 % 6.27 dB

Mean Pwr + 10 dB
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, ,4 T4

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

WireLesS

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Channel Middle:

D DEKRA

® REW 5 Mz
Ref 30 dBm Att 30 dB AQT 12.5 ms
Offset 16 dB
-.______‘__\____h
=0.1 _\\\
|-0.01
1E-3
1E-4 \
F1E-5 \
Center 1.732% GHz 1 de/ Mean Pwr + 10 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 7.1MHz
Trace 1
Mean 20.35 dBm
Peak 26.82 dBm
Crest 6.47 dB
10 % 2.8> dB
1 % 4.71 dB
.13 5.606 dB
.01 3 6.22 dB
Channel High:
® REW 5 MHz
Ref 30 dBm Att 30 dB AQT 12.5 ms
Offset 16 db
______________h
F0.1 \\
=0.01
F1E-3 \
F1E-4
F1E-5 \
Center 1.7525% GHz 1 dB/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 7. 1MH=z

Trace 1
Mean 20.40 dBm
Peak 26.406 dBm
Crest 6.06 dB

10 3 2.87 dB

1 % 4.54 dB
.1 0% 5.30 dB
.01 3 5.79 dB
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, _g?
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Bandwidth = 10 MHz. Modulation QPSK. RB Size: 5@ Rffset: 0.
Channel Low:

® RBW 10 MHz

Ref 30 dBm Att 30 dB AQT 6.20 me

D DEKRA

——_““QEEEEt 16 dp
=o0.1
Fo.01
1E-3
F1E-4 \\
F1E-5 \

Center 1.715 GHz 1 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MH=z

Trace 1
Mean 21 .33 dBm
Peak 27.16 dBm
Crest 5.83 dB

10 % 2.31 dB

1 % 4.12 dB
.13 5.00 dB
.01 % 5.53 dB

Channel Middle:

® RBW 10 MHz

Mean Pwr + 10 dB

Ref 30 dBm Attt 30 dB AQT 6.25 ms
k_ﬁxngfiet 16 dB
=0.1
o
=1E-3
- 1E-4 \\
1E-5 \
Center 1.7325 GHz 1 de/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MH=z

Trace 1
Mean 21.49 dBm
Peak 27.21 dBm
Crest 5.72 dB

10 % 2.32 dB

1 % 4.10 dB
1oz 4.97 dB
.01 % 5.50 dB
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, ,4 T U?

D DEKRA

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.at4wireless.com - C.L.F. A29 507 456 a DEKRA company
1 DEKRA company
Channel High:
® REW 10 MHz
Ref 30 dBm Att 30 dB AQT ©6.25 ms
Offset 16 dB
0T
0.1 i
|-0.01

-1E-3 \

—1E-4 \

1E-5 \

Center 1.75 GHz 1 de/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 21.57 dBm
Peak 26.95 dBm
Crest 5.38 dB

10 % 2.24 dB

1 % 3.86 dB
.1 0% 4.60 dB
.01 % 5.06 dB

Bandwidth = 10 MHz. Modulation 16 QAM. RB Size: 3B Offset: 0.
Channel Low:

® RBW 10 MHz

Ref 30 dBm Attt 30 dB AQT 6.25 mg

Mean Pwr + 10 dB

Offslet 16 dB

| —
0.1 —
001
=1E-3

Center 1.715 GHz 1 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 20.35 dBm
Peak 27.16 dBm
Crest 6.81 dB

10 = 2.92 dB

1 % 4.79 dB
.13 5.77 dB
.01 % 6.47 dB

Mean Pwr + 10 dB
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia W’p[lfg5

www.atdwireless.com - C.I.F. A29 507 456

a DEKRA company

Channel Middle:

® RBW 10 MHz

Ref 30 dBm Att 30 dB AQT 6.25 ms
‘“——kngiet 16 db
— |
:0-1 ‘-\-\_\
-0
-1E-3
=1E-4

-1E-5 \

Center 1.7325 GHz 1 dB/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 20.49 dBm
Peak 27.00 dBm
Crest .51 dB

10 % 2.87 dB
1 = 4.76 dB
.10% 5.75 dB
.01 % 6.23 dB
Channel High:
® REW 10 MHz
Ref 30 dBm Att 30 dB AQT 6.25 ms
Offset le dp
_—__\—_—'—_—_—‘——
0.1 —
!IEQ =0.01
-1E-3
N
1E-& \
Center 1.75 GHz 1 dB/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 20.59 dBm
Peak 26.88 dBm
Crest 6©.29 dB

10 = 2.84 dB
1 % 4.58 dB
.1 0% 5.43 dB
.01 % 5.91 dB
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AT4 wireless, S.A

.
Parque Tecnologico de Andalucia, ,4 ’ @

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

Bandwidth =

WiReELESS

a DEKRA company

15 MHz. Modulation QPSK. RB Size: 78 Rffset: 0.

Channel Low:

®

RBW 20 MH=z

D DEKRA

Ref 30 dBm Att 30 dB AQT 3.125 ms
Offset 1o dB
~——Offs)
0.1 T
Lo.o: T
|-1E-3
1E-4 \
=1E-5 \
Center 1.7175 GHz 1 dB/ Mean Pwr + 10 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 23.7TMHz
Trace 1
Mean 21.36 dBm
Peak 26.79 dBm
Crest 5.43 dB
10 % 2.44 dB
1 % 4.21 dB
.1 0% 4.97 dB
.01 % 5.24 dB
Channel Middle:
® RBW 20 MHz
Ref 30 dBm Att 30 dB AQT 3.12%5 ms
ffset le dB
1
0.1 ——
-0.01 \
-1E-3
=1E-4 \
=1E-5
Center 1.7325 GHz 1 de/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 23.7TMH=Z

Trace 1
Mean 21.48 dBm
Peak 26.70 dBm
Crest 5.23 dB

10 % 2.40 dB

1 % 4.17 dB
.10 4.87 dB
.01 % 5.10 dB
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, _g?
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Channel High:

® RBW 20 MHZ

Ref 30 dBm Att 30 dB AQT 3.125 ms

D DEKRA

“‘“——-g\f_fi@: 16 dB
H
=0.1

0.01
N

-1E-3 \

1E-4 \

1E-5 l

Center 1.7475 GH=z 1 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 23.7TMHz

Trace 1
Mean 21.56 dBm
Peak 26.51 dBm
Crest 4,95 dB

10 % 2.37 dB

1 % 3.21 dB
.1 0% 4.50 dB
.01 % 4.74 dB

Bandwidth = 15 MHz. Modulation 16 QAM. RB Size: FB Offset: 0.
Channel Low:

@ RBW 20 MHz

Ref 30 dBm Att 30 dB AQT 3.125 ms

Mean Pwr + 10 dB

Qffsjet 1le dB

0.1

=0.01
BN

1E-3

~1E-4 \

=1E-5 \

Center 1.7175% GHz 1 dB/

Complementary Cumnlative Distribution Function
NOF samples: 100000, Usable BW: 23.7MHz

Trace 1
Mean 20.40 dBm
Peak 26.58 dBm
Crest 6.18 dB

10 % 2.95 dB

1 % 4.84 dB
.10% 5.59 dB
.01 % 5.98 dB

Mean Pwr + 10 dB
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AT4 wireless, S.A.U.

U
Parque Tecnoldgico de Andalucia, ,4 M{)

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

WireLesS

a DEKRA company

Channel Middle:

®

REW 20 MH=z

D DEKRA

Ref 30 dBm Att 30 dB AQT 3.125 ms
Offslet la dB
___________\—
=0.1 “-\\\\
00!
BN
-1E-3 \
-1E-4
1E-5 \
Center 1.7325 GHz 1 de/ Mean Pwr + 10 dB
Complementary Cumiulative Distribution Function
NOF samples: 100000, Usable BW: 23.7MHz
Trace 1
Mean 20.49 dBm
Peak 26.63 dBm
Crest .14 dB
10 % 2.95 dB
1 % 4.81 dB
.13 5.58 dB
.01 = 5.93 dB
Channel High:
® RBW 20 Mz
Ref 30 dBm Att 30 dB A0T 3.125 ms
Offslet 16 dB
.__________\——
0.1 \_\
!IE! =0.01
[CLRWR
-1E-3 \\
=1E-4 \\
F1E-5 \
Center 1.7475 GHz 1 de/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 23.7TMHz

Trace 1
Mean 20.60 dBm
Peak 260.37 dBm
Crest 5.77 dB

10 = 2.96 dB

1 3 4.58 dB
.1 0% 5.22 dB
.01 = 5.54 dB
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Bandwidth = 20 MHz. Modulation QPSK. RB Size: 1&B Offset: 0.
Channel Low:

® RBW 20 MHz

Ref 30 dBm Att 30 dB AQT 3.125 ms

D DEKRA

offslet 16 dp

—ET
0.1

=0.01
=1E-3

1E-4 \

1E-5 \

Center 1.72 GHz 1 ds/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 23 .7MHZ

Trace 1
Mean 21.39 dBm
Peak 27.13 dBm
Crest 5.74 dB

10 % 2.31 dB

1 % 4.09 dB
L1003 4.97 dB
.01 % 5.48 dB

Channel Middle:

® RBW 20 MHz

Ref 30 dBm Att 30 dB AQT 3.125 ms

Mean Pwr + 10 dB

.ﬁ_‘_(\)_fEet 16 dp

FO.1

=0.01

F1E-3

1E-4 \

F1E-5 \

Center 1.7325 GHz 1 4B/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 23.7MHZ

Trace 1
Mean 21.48 dBm
Peak 27 .20 dBm
Crest 5.72 dB

10 % 2.32 dB

1 % 4.10 dB
103 4.89 dB
.01 % 5.38 dB

Mean Pwr + 10 dB
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Channel High:
® RBW 20 MHzZ
Ref 30 dBm Att 30 dB AQT 3.125 ms
Offset 16 dB
———Offs|
0.1 st
|-0.01
|-1E-3

1E-4 \

1E-5 \

Center 1.745 GHz 1 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 23.7MHz

Trace 1
Mean 21.55 dBm
Peak 27.00 dBm
Crest 5.45 dB

10 % 2.28 dB

1 % 3.93 dB
. 4.71 dB
.01 % 5.1 dB

Bandwidth = 20 MHz. Modulation 16 QAM. RB Size: 1(RB Offset: 0.
Channel Low:

® REW 20 MHz

Mean Pwr + 10 dB

Ref 30 dBm Att 30 dB AQT 3.125 ms
h__xﬂgéziet 16 dp
— ]
o \
oot
-1E-3

1E-4 \

=1E-5 \

Center 1.72 GHz 1 dB/

Complementary Cumulative Distributicn Function
NOF samples: 100000, Usable BW: 23.7TMHz

Trace 1
Mean 20.37 dBm
Peak 27.06 dBm
Crest 6.69 dB

10 = 2.87 dB

1% 4.73 dB
.10% 5.71 dB
.01 % 6.38 dB

Mean Pwr + 10 dB
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WireLesS

a DEKRA company

Channel Middle:

¥

Channel Hig

@

RBW 20 MHz

D DEKRA

Ref 30 dBm Att 30 dB AQT 3.125 ms
Offslet 16 dB
5‘__“__‘_—‘—-—__\
0.1 \\\
=0.01
=1E-3
-1E-4 \\\\
=1E-5 \
Center 1.7325% GHz 1 de/ Mean Pwr + 10 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 23.7MHZ
Trace 1
Mean 20.48 dBm
Peak 27 .06 dBm
Crest 6.58 dB
10 = 2.87 dB
1 % 4.71 dB
1% 5.67 dB
.01 = 6.20 dB
h:
RBW 20 MH=z
Ref 30 dBm Att 30 dB AQT 3.125 ms

Offset 16 dp

0.1

-0.01

-1E-3

F1E-4

—1E-5

Center 1.745 GHz 1 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 23.7MHz

Trace 1
Mean 20.54 dBm
Peak 26.72 dBm
Crest ©.18 dB

10 % 2.87 dB

1 % 4.62 dB
L10% 5.51 dB
.01 % 5.99 dB

Mean Pwr + 10 dB
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LTE. BAND XIIl.

Bandwidth =5
Channel Low:

@

Channel Middl

@

D DEKRA

MHz. Modulation QPSK. RB Size: 25. Rffset: 0.
RBW 5 MHz
Ref 30 dBm Att 30 dB AQT 12.5 ms
Offset 16 dB
MH_H
0.1 E—
|-0.01
=1E-3
F1E-4 \\\
1E-5 <\
Center 779.5 MHz 1 4B/ Mean Pwr + 10 dB
Complementary Cumunlative Distribution Function
NOF samples: 100000, Usable BW: 7.1MHz
Trace 1
Mean 21.42 dBm
Peak 28.00 dBm
Crest 6.57 dB
10 % 2.42 dB
1 % 4.44 dB
.10 5.54 dB
.01 % 6.11 dB
e:
RBW 5 MHz
Ref 30 dBm Attt 30 dp AQT 12.5 ms
COffset 16 dB
——— L9
0.1 Ii—
|=0.01
=1E-3
1E-4 \\
F1E-5 \
Center 782 MHz 1 deB/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 7. 1MH=z

Trace 1
Mean 21.57 dBm
Peak 28.28 dBm
Crest .71 dB

10 % 2.42 dB

1 % 4.49 dB
1% 5.63 dB
.01 % 6.15 dB
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Channel High:

@

AT4@

WiReELESS

a DEKRA company

RBW 5 MH=z

D DEKRA

Ref 30 dBm Att 30 dB AQT 12.5 ms
___ﬁgf_fiet 16 dp

|
=0.1

-0-01

-1E-3 \\\\
-1E-4 \
-1E-5 \

Center 784.5 MHz

1 ds/

Complementary Cumulative Distribution Function

NOF samples: 100000, Usable BW:

Trace 1

Mean 21.48 dBm

Peak 28.00 dBm
Crest .52 dB
10 = 2.42 dB
1 % 4.46 dB
.10% 5.54 dB
.01 % 6©.20 dB

7. 1MH=z

Bandwidth = 5 MHz. Modulation 16 QAM. RB Size: B Offset: 0.

Channel Low:

&

RBW 5 MHz

Mean Pwr + 10 dB

Ref 30 dBm Attt 30 dB AQT 12.5 mg
Offset 16 dB
_—_———
— ]
ot R‘\_\‘
-0
-1E-3
—1E-4
=1E-5

Center 779.5 MHz

1 ds/

Complementary Cumulative Distribution Function

NOF samples: 100000, Usable BW:

Trace 1

Mean 20.54 dBm

Peak 28.14 dBm
Crest 7.60 dB
10 % 2.92 dB
1 2 5.00 dB
.1 2 6.23 dB
.01 % 7.12 dB

7.1MHz

Mean Pwr + 10 dB
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Channel Middle:

® RBW 5 MEHz

Ref 30 dBm Att 30 dB AQT 12.5 mg

Offset 16 dp

_—ﬁ_ﬁ
—_—__\—_
0.1 e
|-0.01
=1E-3

F1E-4 \
F1E-5 \

Center 782 MHz 1 de/ Mean Pwr + 10 dB

Complementary Cumnlative Distribution Function
NOF samples: 100000, Usable BW: 7. 1MH=z

Trace 1
Mean 20.606 dBm
Peak 28.49 dBm
Crest 7.83 dB

10 % 2.92 dB
1 % 5.08 dB
.12 6.31 dB
.01 % 7.29 dB
Channel High:
® REW 5 MHz
Ref 30 dBm Att 30 dB AQT 12.5 ms
____ng_sit__iiia
0.1
'H-H\
L 0.01

L 1E-3 \
154 \

F1E-5 \

Center 784.5 MH=z 1 dB/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 7.1MHz

Trace 1
Mean 20.59 dBm
Peak 28.35 dBm
Crest 7.76 dB

10 % 2.90 dB

1 3 5.10 dB
.10% 6.36 dB
.01 % 7.28 dB
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Bandwidth = 10 MHz. Modulation QPSK. RB Size: 5@ Rffset: 0.
Channel Middle:

® RBW 10 MHz

Ref 30 dBm Att 30 dB AQT 6.25 ms

Offset le dB

o
]
=0.1
-0-01
-1E-3

1E-4 \
1E-5 \

Center 782 MHz 1 dB/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MH=z

Trace 1
Mean 21.75 dBm
Peak 28.49 dBm
Crest .74 dB

10 % 2.42 dB

1 % 4.49 dB
.10z 5.61 dB
.01 % 6.31 dB

Bandwidth = 10 MHz. Modulation 16 QAM. RB Size: 3B Offset: 0.
Channel Middle:

® REW 10 MHz

Ref 30 dBm Attt 30 dB AQT 6.25 ms
Offslet 16 dB
[
_\—_———_
0.1 e
oo
-1E-3
-1E-4 \\
1E-5 \
Center 782 MHz 1 dB/ Mean Pwr + 10 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 11.2MHz

Trace 1
Mean 20.83 dBm
Peak 28.56 dBm
Crest 7.73 dB

10 % 2.95 dB

1 % 5.13 dB
.10% 6.38 dB
.01 % 7.10 dB
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LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =1.4 MHz

D DEKRA

Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) 2.14 2.14 2.14
Measured maximum average power (dBm) at 22 24 29 97 2 33
antenna port
Maximum effective isotropically radiated
average power E.I.LR.P. (dBm) 24.38 24.41 24.47
Peak-to-average ratio (PAR) (dB) 5.50 5.32 4.97
Measurement uncertainty (dB) <+1.11
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =3 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) 2.14 2.14 2.14
Measured maximum average power (dBm) at 2219 29 30 22 38
antenna port
Maximum effective isotropically radiated
average power E.I.R.P. (dBm) 24.33 24.44 24.52
Peak-to-average ratio (PAR) (dB) 5.93 5.75 5.54
Measurement uncertainty (dB) <+1.11
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth &5 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) 2.14 2.14 2.14
Measured maximum average power (dBm) at 22 26 29 20 29 37
antenna port
Maximum effective isotropically radiated
average power E.I.R.P. (dBm) 24.40 24.34 24.51
Peak-to-average ratio (PAR) (dB) 5.80 5.66 5.30
Measurement uncertainty (dB) +1.11
LTE QPSK AND 16QAM MODULATION. BAND 1V. Bandwidth 10 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) 2.14 2.14 2.14
Measured maximum average power (dBm) at 22 37 22 40 22 57
antenna port
Maximum effective isotropically radiated
average power E.I.R.P. (dBm) 24.51 24.54 24.71
Peak-to-average ratio (PAR) (dB) 5.77 5.75 5.43
Measurement uncertainty (dB) +1.11
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D DEKRA

LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =15 MHz

Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) 2.14 2.14 2.14
Measured maximum average power (dBm) at 22 67 29 66 22 89
antenna port
Maximum effective isotropically radiated
average power E.I.LR.P. (dBm) 24.81 24.80 25.03
Peak-to-average ratio (PAR) (dB) 5.59 5.58 5.22
Measurement uncertainty (dB) +1.11
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =20 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) 2.14 2.14 2.14
Measured maximum average power (dBm) at 22 39 22 30 22 55
antenna port
Maximum effective isotropically radiated
average power E.I.R.P. (dBm) 24.53 24.44 24.69
Peak-to-average ratio (PAR) (dB) 5.71 5.67 5.51
Measurement uncertainty (dB) <+1.11
LTE QPSK AND 16QAM MODULATION. BAND XIIl. Bandwidth='5 MHz
Channel Lowest Middle Highest
Maximum declared antenna gain (dBi) 2.14 2.14 2.14
Measured maximum average power (dBm) at 22 39 22 26 22 30
antenna port
Maximum effective isotropic radiated
average power E.I.R.P. (dBm) 24.46 24.40 24.44
Maximum effective radiated average power
E.R.P. (dBm) 22.31 22.25 22.29
Peak-to-average ratio (PAR) (dB) 6.23 6.31 6.36
Measurement uncertainty (dB) <+1.11
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LY, it NT4@ > DEKRA

LTE QPSK AND 16QAM MODULATION. BAND XIII. Bandwidth= 10 MHz

Channel Middle
Maximum declared antenna gain (dBi) 2.14
Measured maximum average power (dBm) at
22.16
antenna port
Maximum effective isotropic radiated 2430
average power E.I.R.P. (dBm) )
Maximum effective radiated average power 29 15
E.R.P. (dBm) '
Peak-to-average ratio (PAR) (dB) 6.38
Measurement uncertainty (dB) <+1.11

Verdict: PASS
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Modulation Characteristics

SPECIFICATION

FCC §2.1047.
RSS-139. Clause 6.2. RSS-130. Clause 4.1. Theatest@ll employ digital modulation techniques.

METHOD

For LTE the EUT operates with QPSK and 16QAM motlalamodes in which the information is digitiseddan
coded into a bit stream. The RF transmission istipleked usingOrthogonal Frequency Division Multiplexing
(OFDM) using different possible arrangement of subcariiResource Blocks RB).

TEST SETUP
Spectrum,
— Analyser
| (o] [P ]
EUT —— Antenustor gzl
Signalling)
. | L Unit
|aom
suoply
RESULTS

The following plots show the modulation schemethenEUT.
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LTE MODULATION. QPSK. Band IV

@

Ref 20 dBm ALt

O

WiReELESS

D DEKRA

ar

A company

RBW 100 kHz
VBW 300 kHz
SWT 200 us

Marker 1 [T1 ]
6.22 dBm

30 dB 72.800000 us

20 Offset 16 |dB

—10

~

A\

~ N\

PNANL/ARY)

VI

—-20

—-30

—-40

—-50

--60

70

-80

Center 1.7325 GHz

LTE MODULATION. 16QAM. Band IV

@

20 us/

REBW 100 kHz
VBEW 300 KkHz

Marker 1 [T1
4.95 dBm

Ref 20 dBm Attt 30 dB SWT 200 us 117.200000 us
20 Offset 16 |dB
10
1
/"\
CLRWR| /\ /‘\/_ \
B=R | M\ N

MM

Lan

--20

a
\

[—-30

-—-40

[—-50

|--c0

--70

-80

Center 1.7325 GHz

20 us/
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LTE MODULATION. QPSK. Band Xl

D DEKRA

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz 8.18 dBm

Ref 20 dBm Attt 30 dB SWT 260 us 1695.260000 us

20 ©Offset 16 |dB

1

10

,O/\ A/\\ \/\Aﬂ/\/\/\ﬂ

PR YA Y A

--30

--40

--50

--60

--70

-80

Center 782 MHz 26 us/

LTE MODULATION. 16QAM. Band XIlI

® RBW 100 XkHz Marker 1 [T1 ]
VBW 300 kHz 6.92 dBm

Ref 20 dBm Att 30 dB SWT 260 us 237.640000 nps

20 Offget 16 |dB

10 1

O N //\\/\ I\ N /1 /\/\/\/}\r\n

W A T

U

--10 1) ] V
20 u

—-30

--40

—-50

-60

-70

-80

Center 782 MHz 26 us/
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Frequency Stability

SPECIFICATION
FCC §2.1055 and §27.54.

The frequency stability shall be sufficient to emsthat the fundamental emission stays within théhaized
frequency block.

RSS-139 Clause 6.4.

The frequency stability shall be sufficient to emsuhat the occupied bandwidth stays within theraieg
frequency block when tested to the temperaturesapgly voltage variations

RSS-130. Clause 4.3.

The applicant shall ensure frequency stability hpvang that fL minus the frequency offset and fHiglthe
frequency offset shall be within the frequency mimgwhich the equipment is designed to operate.

METHOD

The frequency tolerance measurements over tempenatiations were made over the temperature rahge
—30°C to +50°C. The EUT was placed inside a clieneiamber and the temperature was raised hourly in
10°C steps from —30°C up to +50°C.

The supply voltage was varied between 85% and 1dfa%minal voltage.

The EUT was set in “call mode” in the middle chdrnumgng the Universal Radio Communication testerSR&
CMW500 and the maximum frequency error was measusad) the built-in calibrated frequency meter.

For LTE mode the QPSK modulation was used forélseds it is the worst case for conducted power.

In order to check that the frequency stability usfisient such that the fundamental emissions stéhin the
authorized bands of operation, a reference poiesiablished at the applicable unwanted emissiaris using a
RBW equal to the RBW required by the unwanted eomissspecification of the applicable regulatorynsiard.
These reference points measured using the loweshigmest channel of operation are identifiedflasind fH
respectively. The worst-case frequency offset detexd in the above methods is added or subtracted the
values offL andfH to check that the resulting frequencies remaihiwithe band.

The reference point measurements were made atRheuiput terminals of the EUT using an attenugtomwer
splitter and spectrum analyser. The EUT was cdetfolia the Universal Radio Communication testerR&
CMWS500 selecting maximum transmission power ofhE and different modes of modulation.
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TEST SETUP

Frequency tolerance.

Temperature Chamber

EUT
Antenna Signalling unit
Conector Attenuator » with frequency
(optional) meter
Reference pointik. andfH.
Spectrum
— Analyser
| Priwer
EUT 1l Attenuator
Signalling
i L [Unit
e

RESULTS
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Frequency stability over temperature variations.

LTE QPSK MODULATION. BW = 1.4 MHz. (Band 1V)

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)
+50 5.56 0.003209235 0.000000320924
+40 -14.98 -0.008646465 -0.00000086464¢
+30 -14.13 -0.008155844 -0.000000815584
+20 -13.99 -0.008075036 -0.000000807504
+10 -11.74 -0.006776335 -0.000000677633

0 13.03 0.007520924 0.000000752092
-10 -10.59 -0.006112554 -0.00000061125%
-20 -11.39 -0.006574315 -0.000000657431
-30 -13.89 -0.008017316 -0.000000801734

LTE QPSK MODULATION.

BW = 3 MHz. (Band IV)

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 -8.10 -0.004675325 -0.000000467532
+40 -14.53 -0.008386724 -0.000000838672
+30 -12.02 -0.006937951 -0.000000693794
+20 -11.97 -0.006909091 -0.000000690909
+10 -10.49 -0.006054834 -0.000000605483

0 -12.33 -0.007116883 -0.000000711688
-10 -14.12 -0.008150072 -0.000000815007%
-20 -15.15 -0.008744589 -0.000000874454
-30 -18.18 -0.010493506 -0.000001049351

LTE QPSK MODULATION. BW =5 MHz. (Band V)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 -9.80 -0.005656566 -0.000000565657
+40 -13.53 -0.007809524 -0.000000780952
+30 -13.83 -0.007982684 -0.00000079826¢
+20 -11.67 -0.006735931 -0.000000673593
+10 -13.12 -0.007572872 -0.000000757287

0 -12.70 -0.007330447 -0.000000733045
-10 -13.90 -0.008023088 -0.00000080230¢
-20 -10.60 -0.006118326 -0.000000611833
-30 -13.69 -0.007901876 -0.00000079018¢

D DEKRA
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LTE QPSK MODULATION. BW = 10 MHz. (Band 1V)

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 -10.41 -0.006008658 -0.00000060086¢
+40 -13.99 -0.008075036 -0.000000807504
+30 -15.16 -0.008750361 -0.00000087503¢
+20 -11.17 -0.006447330 -0.000000644733
+10 12.06 0.006961039 0.000000696104

0 -13.48 -0.007780664 -0.000000778066
-10 -12.03 -0.006943723 -0.000000694377
-20 -14.35 -0.008282828 -0.000000828283
-30 -12.82 -0.007399711 -0.000000739971

LTE QPSK MODULATION.

BW = 15 MHz. (Band IV)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 -12.50 -0.007215007 -0.000000721501
+40 10.73 0.006193362 0.000000619336
+30 -10.67 -0.00615873 -0.000000615873
+20 -16.09 -0.009287157 -0.00000092871¢
+10 10.53 0.006077922 0.000000607792

0 -12.97 -0.007486291 -0.000000748629
-10 9.18 0.005298701 0.000000529870
-20 -10.56 -0.006095238 -0.000000609524
-30 -13.00 -0.007503608 -0.000000750361

LTE QPSK MODULATION.

BW =20 MHz. (Band IV)

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 -13.63 -0.007867244 -0.000000786724
+40 -11.93 -0.006886003 -0.00000068860(
+30 -13.05 -0.007532468 -0.000000753247
+20 -11.59 -0.006689755 -0.000000668975%
+10 -12.96 -0.007480519 -0.000000748052

0 -13.70 -0.007907648 -0.000000790765
-10 -14.95 -0.008629149 -0.00000086291%
-20 -12.83 -0.007405483 -0.00000074054¢
-30 -11.36 -0.006556999 -0.00000065570(

D DEKRA
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AT

o

WiReELESS

a DEKRA company

LTE QPSK MODULATION. BW =5 MHz. (Band XIlII)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 6.65 0.008503836 0.000000850384
+40 9.40 0.012020460 0.000001202046
+30 6.78 0.008670077 0.000000867008
+20 -7.28 -0.009309463 -0.000000930944
+10 6.59 0.008427110 0.000000842711

0 7.72 0.009872123 0.000000987212
-10 6.35 0.008120205 0.000000812020
-20 7.11 0.009092072 0.000000909207
-30 8.18 0.010460358 0.000001046036

LTE QPSK MODULATION. BW = 10 MHz. (Band XIII)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency Error (%)

+50 -71.22 -0.009232737 -0.000000923274
+40 7.65 0.009782609 0.000000978261
+30 7.98 0.010204604 0.000001020460
+20 7.08 0.009053708 0.000000905371
+10 6.67 0.008529412 0.000000852941

0 591 0.007557545 0.000000755754
-10 -7.04 -0.009002558 -0.000000900256
-20 -4.94 -0.006317136 -0.000000631714
-30 7.10 0.009079284 0.000000907928

Frequency stability over voltage variations

LTE QPSK MODULATION. BW = 1.4 MHz (Band IV)

D DEKRA

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm)
Vmax 4.37 5.12 0.002955267 0.00000029552
Vmin 3.23 -1.49 -0.000860029 -0.00000008600
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LTE QPSK MODULATION. BW = 3 MHz (Band V)

AT

a DEKRA company

o

WiReELESS

D DEKRA

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)
Vmax 4.37 5.44 0.003139971 0.00000031399(
Vmin 3.23 -11.43 -0.006597403 -0.0000006597410

LTE QPSK MODULATION. BW =5 MHz (Band IV)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)
Vmax 4.37 -5.82 -0.003359307 -0.000000335931
Vmin 3.23 -3.19 -0.001841270 -0.000000184127

LTE QPSK MODULATION. BW = 10 MHz (Band IV)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)
Vmax 4.37 -1.00 -0.000577201 -0.000000057720
Vmin 3.23 -12.06 -0.006961039 -0.000000696104

LTE QPSK MODULATION. BW = 15 MHz (Band IV)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)
Vmax 4.37 1.73 0.000998557 0.000000099856
Vmin 3.23 -8.43 -0.004865801 -0.000000486580

LTE QPSK MODULATION. BW = 20 MHz (Band V)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)
Vmax 4.37 -2.68 -0.001546898 -0.000000154690
Vmin 3.23 -9.86 -0.005691198 -0.000000569120
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AT

o

WiReELESS

a DEKRA company

LTE QPSK MODULATION. BW =5 MHz (Band XllI)

D DEKRA

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)
Vmax 4.37 0.77 0.000984655 0.000000098465
Vmin 3.23 0.29 0.000370844 0.000000037084

LTE QPSK MODULATION. BW = 10 MHz (Band XIII)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error Frequency Error
voltage (ppm) (%)
Vmax 4.37 -0.34 -0.000434783 -0.000000043478
Vmin 3.23 -2.55 -0.003260870 -0.000000326087
Reference points established at the applicable otadeemissions limit (worst case):
LTE QPSK LTE QPSK LTE QPSK LTE QPSK LTE QPSK LTE QPSK
MODULATION. MODULATION. MODULATION. | MODULATION. | MODULATION. | MODULATION.
BW = 1.4 MHz BW = 3 MHz BW =5 MHz BW =10 MHz | BW=15MHz | BW =20 MHz
(Band 1V) (Band 1V) (Band 1V) (Band 1V) (Band 1V) (Band 1V)
(l\/]IcIIZ|z) 1710.0547 1710.0199 1710.0043 1710.0587 1710.0608710.3233
(I\Ill:lz) 1754.9558 1754.9920 1754.9864 1754.9579 1754.9362754.1158
LTE QPSK LTE QPSK
MODULATION. | MODULATION.
BW=5MHz | BW =10 MHz
(Band XIII) (Band XIII)
fL (MHz) 777.0467 777.2333
fH (MH2) 786.9514 786.7470
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AT

o

WiReELESS
a DEKRA company

D DEKRA

Reference pointd. andfH with the worst-case frequency offsets added otraated:

LTE QPSK LTE QPSK LTE QPSK LTE QPSK LTE QPSK LTE QPSK
MODULATION. MODULATION. MODULATION. MODULATION. MODULATION. | MODULATION.
BW=14MHz |BW =3 MHz (Band BW =5 MHz (Band] BW =10 MHz BW =15 MHz BW =20 MHz
(Band 1V) 1V) V) (Band 1V) (Band 1V) (Band 1V)
(I\/]Ic||:|z) 1710.05468 1710.01988 1710.00429 1710.05868 1710.06078 173P932
(|\;|||:||Z) 1754.95581 1754.99201 1754.98641 1754.95791 1754.93621 1754171
LTE QPSK LTE QPSK
MODULATION. | MODULATION.
BW =5 MHz BW =10 MHz
(Band XIII) (Band XIII)
fL (MHz) 777.04669 777.23330
fH (MH2) 786.95141 786.74701

The reference frequency points stay within the anigkd blocks.

Verdict: PASS
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SPECIFICATION
§2.1049

METHOD

AT

Occupied Bandwidth

e,

WiReELESS
a DEKRA company

D DEKRA

The occupied bandwidth measurement was performeabeabutput terminals of the EUT using an atteruato
power splitter and spectrum analyser. The EUT wadrolled via the Universal Radio CommunicatiorteéefR&S
CMWS500 selecting maximum transmission power of BT and different modes of modulation. The 99%
occupied bandwidth and the -26 dBc bandwidth weeasured directly using the built-in bandwidth meisu

option of spectrum analyser.

TEST SETUP
Spectrumy
Analyser
EUT ——— Atenuator rped
Signalling|
_‘_ L Unit
‘ Porer
suoply
RESULTS
LTE QPSK MODULATION. BW = 1.4 MHz (Band V)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.1045 1.1127 1.1028
-26 dBc bandwidth (MHz) 1.369 1.364 1.408
Measurement uncertainty (kHz) <+4.67
LTE 16QAM MODULATION. BW = 1.4 MHz (Band 1V)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.1076 1.1024 1.1071
-26 dBc bandwidth (MHZz) 1.357 1.351 1.362
Measurement uncertainty (kHz) <+4.67
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AT4 wireless, S.A.U.
Parque Tecnolégico de Andalucia, ,4 T U? D E K RA
WireLess

a DEKRA company

LTE QPSK MODULATION. BW = 3 MHz (Band V)

Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 2.7617 2.7605 2.7526
-26 dBc bandwidth (MHz) 3.135 3.150 3.194
Measurement uncertainty (kHz) <+10.00
LTE 16QAM MODULATION. BW = 3 MHz (Band V)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 2.7819 2.7663 2.7555
-26 dBc bandwidth (MHZz) 3.137 3.188 3.165
Measurement uncertainty (kHz) <+10.00
LTE QPSK MODULATION. BW =5 MHz (Band V)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 4.5189 4.5193 45134
-26 dBc bandwidth (MHz) 5.143 5.123 5.169
Measurement uncertainty (kHz) <+16.67
LTE 16QAM MODULATION. BW =5 MHz (Band 1V)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 4.5253 45108 45227
-26 dBc bandwidth (MHZz) 5.133 5.097 5.095
Measurement uncertainty (kHz) <+16.67
LTE QPSK MODULATION. BW = 10 MHz (Band IV)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 9.0585 9.1017 9.1011
-26 dBc bandwidth (MHz) 10.615 10.686 10.606
Measurement uncertainty (kHz) <+33.33
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D DEKRA

ul Ogi ucia, 6
Zaé(évi;eg;ﬂlgg r?‘? 2d (-aé,_\QnE?Q% éaampanillas - Malaga - Espafia ,4 T Q
www.at4wireless.com - C.L.F. A29 507 456 a DEKRA company
LTE 16QAM MODULATION. BW =10 MHz (Band IV)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 9.0585 9.1017 9.1011
-26 dBc bandwidth (MHz) 10.615 10.686 10.606
Measurement uncertainty (kHz) <+33.33
LTE QPSK MODULATION. BW = 15 MHz (Band IV)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 13.4575 13.5338 13478
-26 dBc bandwidth (MHZz) 15.886 16.067 16.033
Measurement uncertainty (kHz) <+50.00
LTE 16QAM MODULATION. BW = 15 MHz (Band IV)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 13.5070 13.5508 137538
-26 dBc bandwidth (MHz) 15.857 15.772 15.889
Measurement uncertainty (kHz) <+50.00
LTE QPSK MODULATION. BW = 20 MHz (Band IV)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 17.8664 17.9697 174924
-26 dBc bandwidth (MHZz) 19.934 20.542 20.164
Measurement uncertainty (kHz) <+66.67
LTE 16QAM MODULATION. BW =20 MHz (IV)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 17.9082 17.9462 175965
-26 dBc bandwidth (MHz) 20.206 20.338 20.272
Measurement uncertainty (kHz) <+66.67
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LTE QPSK MODULATION. BW =5 MHz (Band XllI)

Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 4.5098 4.5303 4.5087
-26 dBc bandwidth (MHz) 5.103 5.118 5.056
Measurement uncertainty (kHz) <+16.67
LTE 16QAM MODULATION. BW =5 MHz (Band XIlII)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 45122 4.5046 4.5388
-26 dBc bandwidth (MHZz) 5.141 5.056 5.140
Measurement uncertainty (kHz) <+16.67
LTE QPSK MODULATION. BW = 10 MHz (Band XIlI)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz N/A 9.0655 N/A
-26 dBc bandwidth (MHz) N/A 10.484 N/A
Measurement uncertainty (kHz) <+33.33
LTE 16QAM MODULATION. BW =10 MHz (Band XIlII)
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz N/A 9.0650 N/A
-26 dBc bandwidth (MHZz) N/A 10.550 N/A
Measurement uncertainty (kHz) <+33.33
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Parque Tecnoldgico de Andalucia, g D E KRA
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. WirELESS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

LTE QPSK MODULATION. BW = 1.4 MHz (Band V)

Lowest Channel

= Agilent

Ref 25 dBm #Atten 20 dB
#Peak

Log 1 . %

Lafw

Ml 52
Center 1.718 760 B GHz Span 2.8 MH=z
#Res BH 30 kHz #UBH 188 kHz Sweep 2,997 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 ¥
1.1045 MHz x dB -26.90 dB

Transmit Freq Error 3418 kHz
% dB Bandwuidth 1.369 MHz

Middle Channel

% Agilent

Ref 25 dBm #Atten 20 B
#Peak |

LaRw

M1 =2
Center 1.732 508 @ GHz Span 2.8 MHz
#Res BW 30 kHz #UBW 188 kHz Sweep 2.997 ms (1008 pts)

Occupied Bandwidth Occ BH % Pur  99.00 /
1.1127 MHz x dB  —26.00 dB

Transmit Freq Error  -371.685 Hz
% dB Bandwidth 1.364 MHz
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Parque Tecnoldgico de Andalucia, @ D E KRA
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Highest Channel

2= Agilent

Ref 25 dBm #(Atten 20 dB
#Peak

Log P> A Ty

el L
i e TV {an LU

LaPw

Ml 52
Center 1.754 3008 @ GHz Span 2.8 MHz
#Res BH 36 kHz #\BW 106 kHz Sweep 2.997 ms (1080 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.1028 MHz x dB -26.00 dB

Transmit Freq Error -324,616 Hz
® B Bandwidth 1.488 MHz

LTE 16QAM MODULATION. BW = 1.4 MHz (Band 1V)
Lowest Channel

# Agilent

Ref 25 dBm #Atten 20 B
#Peak

LDg {kﬁ*""“"‘"—v—rww ‘v"'-'—~-,-r~—4"‘lr\‘<

dB/ J
0ff
16 st , >/ \:5— .

dB

LaAy

M1 52
Center 1.718 708 @ GHz Span 2.8 MHz
#Res BW 38 kHz #\VBW 108 kHz Sweep 2.997 ms (1086 pts)

Occupied Bandwidth Occ BW % PWr  99.00 7
1.1076 MHz x dB -26.00 dB

Transmit Freq Error  3.379 kHz
% dB Bandwidth 1.357 MH=
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g P D E KRA

a DEKRA company

Middle Channel

# Agilent

Ref 25 dBm #Htten 20 dB

#Peak

LDg B i e "

1@ dl Y

4B/ /

Offst ;}f L\é—ﬁ

16 o

O TN

LaAy

M1 &2

Center 1.732 500 @ GHz Span 2.5 MHz

#Res BW 30 kHz #YBK 108 kHz Sweep 2.997 ms (1080 pts)

Occupied Bandwidth Occ BH % Pur  99.60 7
1 1@24 HHZ ®x dB -26.08 dEB

Transmit Freq Error  1.786 kHz
% dB Bandwidth 1.351 MHz

Highest Channel

% Agilent

Ref 25 dBEm #Atten 20 dB

#Paak

Ll:lg P R e e e P L e T e L e

dB/ / \»

Offst _}//"' \‘«-&E;

16 i A

B WW il %M%

LaPwy

Ml 52

Center 1.754 380 & GHz Span 2.8 MHz

#Res B 38 kHz #JBH 108 kHz Sweep 2997 ms (1008 pts)

Occupied Bandwidth Occ BH 7% PWr  99.00 /
1.1071 MH=z ®xdB -26.80 dB

Transmit Freq Error  4.494 kHz
% dB Bandwidth 1.362 MHz
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. WirELESS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

LTE QPSK MODULATION. BW = 3 MHz (Band V)

Lowest Channel

4 Agilent

Ref 25 <Bm #fAtten 20 dB
#Peak

p——y e i T W e L e i o

LAy

Ml 52
Center 1.711 580 GHz Span & MHz
#Res BH 108 kHz #/BH 308 kHz Sweep 1.OGE ms (100G pts)

Occupied Bandwidth Occ BH % Pwr  99.00 ¥
2.7617 MHz x dB -26.00 dB

Transmit Freq Error  -2.352 kHz
% B Bandwuidth 3.135 MHz

Middle Channel

4 Agilent

Ref 25 dBm #Atten 20 dE
#Peak

bt pr e e T T b T ™y e P

dB/ / \

?Efst Mif L

dB

LaAy

Ml 52
Center 1.732 586 GHz Span B MH=z
#Res BH 18@ kHz #WBH 3068 kHz Sweep 1.OGE ms (1A0A pts)

Occupied Bandwidth Occ BH 7% PWr  99.00 7
2.7605 MHz x dB -26.00 dB

Transmit Freq Error  -18.553 kHz
% B Bandwidth 3,158 MHz
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Highest Channel

s Agilent

"ol B DEKRA

WiReELESS

a DEKRA company

Ref 25 dBEm #Htten 20 dB

#Peak

R N i P e ST T Y

S Sl ey,

Log
18 y

dB/ /

Offst g

16 P R -.-""’"W
4B

e i

LaPwy

ML 52

Center 1.753 588 GHz
#Res BH 108 kHz #\/BH 300 kHz

Occupied Bandwidth
2.7526 MHz

Transmit Freq Error  -9.1587 kHz
% B Bandwuidth 3.194 MHz

LTE 16QAM MODULATION. BW = 3 MHz (Band V)
Lowest Channel

4 Agilent

Span B MHz
Sweep 1.B66 ms (1808 pts)

Occ BH £ Pur 99,00
® dB -26.08 dB

Fef 25 dBm #Atten 20 dB

#Peak

Log e e e S
1@ j’ﬂL

dB/ /

OFfst Y

LAy

Ml 52

Center 1,711 50@ GHz
#Res BHW 108 kHz #/BH 308 kHz

Occupied Bandwidth
2.7819 MHz

Transmit Freq Error  1.646 kHz
% dB Bandwuidth 3.137 MHz

Span B MHz
Sweep 1866 ms (1060 pts)

Occ BH ¥ Pwr 99,08 ¥
® dB -26.08 4B
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WiReELESS
a DEKRA company

Middle Channel

% Agilent

Ref 25 dEm #Atten 20 dB

#Paak
T W V= -~ a0, P Y iy o

i 9" TR
dB/ / \
Offst o s

{1 S— S——

LaPwy

Ml 52
Center 1.732 580 GHz Span 6 MHz
#Res BH 100 kHz #BH 308 kHz Sweep 1066 ms (1008 pts)

Occupied Bandwidth Occ BH 7% PWr  99.00 /
2.7663 MH=z x dB -26.60 dB

Transmit Freq Error  -13.965 kHz
% dB Bandwidth 3.188 MHz

Highest Channel

## Agilent
Ref 25 dBm #Atten 70 dB
#Peak
Log ot S S e
T 4 X
e a‘d/ \‘uﬁ
Offst
16 | T e
dB
LaAy
M1 32
Center 1.753 508 GHz Span 6 MHz
#Res BH 100 kHz #\BH 308 kHz Sweep 1B6E ms (1008 pts)
Occupied Bandwidth Occ BH 7% PWr  99.00 /
2 ?555 MHZ ¥ dB -26.08 4B

Transmit Freq Error -11.641 kH=z
% dB Bandwidth 3.165 MHz
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AT-

NC,

WiReELESS

a DEKRA company

LTE QPSK MODULATION. BW =5 MHz (Band V)

Lowest Channel

3 Agilent

Ref 25 dBm

#Atten 20 dB

#Peak

?Nw\fw T e

/

B L e

o4

LgAw

M1 52

Center 1.712 580 GHz
#Res BH 180 kHz

Occupied Bandwidth
45189 MHz

Transmit Freq Error
% JdB Bandwidth

3.899 kHz
5.143 MHz

#BH 308 kHz

Middle Channel

Span 18 MHz
Sweep 1.BEE ms (1006 pts)

Occ BH % Pwr 99,80 ¥
® dB -26.80 dB

2 Agilent

Ref 25 dBm

#Atten 20 dB

#Peak

Lol

oy

LaAw

Ml 352

Center 1.732 580 GHz
#Res BH 106 kHz

Occupied Bandwidth

45193 MHz

Transmit Freq Error
% dB Bandwuidth

-2.723 kHz
2123 MHz

#YBW 300 kHz

Span 18 MHz
Sweepn 1,866 ms (1000 prs)

Occ BH ¥ Pwr 99,00 1
® dB -26.00 dB

D DEKRA
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WiReELESS

a DEKRA company

Highest Channel

% Agilent

Ref 25 dBm #Atten 20 dB

#Feak

Log S s S —

18 ? wq

dB/ / '\

Offst 3 <

jdg w..ﬁr‘v“‘“‘-’““‘“wwﬁ"'ﬂ _JJ’( L'\m\”n 'WW

LaAu

Ml 52

Center 1.752 586 GHz Span 16 MHz

#Res BH 168 kHz #BH 308 kHz Sweep 1066 ms (1008 prs)

Occupied Bandwidth Occ BW % PWr  99.00 #
45134 MH=z ®x dB -26.80 4B

Transmit Freq Error -2.228 kHz
% dB Bandwidth 5.169 MHz

LTE 16QAM MODULATION. BW =5 MHz (Band 1V)
Lowest Channel

4 Agilent

Ref 25 dBm #Atten 20 dB

#Peak

LIZIQ N W C————

10 Al ~

dB/ ! Y

Dffst

16 Jﬁﬁf Hhé;Trwhwnﬂﬁ

dB it e M

LaAw

Ml 52

Center 1.712 506 GHz Span 18 MHz

#Res BH 188 kHz #VEH 308 kHz Sweep 1066 ms (1000 prs)

Occupied Bandwidth Occ BH % Pwr  99.00 7
4 5253 MHZ % dB -26.80 dB

Transmit Freq Error  16.372 kHz
¥ dB Bandwuidth 5.133 MHz
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g P D E KRA

a DEKRA company

Middle Channel

- Agilent

Ref 25 dEm #Atten 20 dB

#Peak

L':'g A P e e AT

1@ ?’V '*?

dB/ / !

Dffst _;,‘J/ \1<_

16 ST '\,,w

LaPy

Ml 52

Center 1.732 580 GHz Span 168 MHz

#Res BH 100 kHz #BH 308 kHz Sweep 1066 ms (1008 pts)

Occupied Bandwidth Occ BH 7% Pur  99.00 /
4 51@8 MHZ ®x dB -26.80 dB

Transmit Freq Error -1.282 kHz
% dB Bandwidth 5.897 MHz

Highest Channel

# Agilent

Ref 25 dBm #Atten 20 B

#Peak

LDg e T e——

T 'l T

dB/ / Y

Offst 3 <

LaAy

Ml 52

Center 1.752 500 GHz Span 18 MHz

#Res BW 188 kHz #VBH 308 kHz Sweep 1,066 ms (1800 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 7
4 522? MHZ ® dB -26.08 4B

Transmit Freq Error  -846.663 Hz
% dB Bandwidth 5,895 MHz
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LTE QPSK MODULATION. BW = 10 MHz (Band V)

Lowest Channel

# Agilent

Ref 25 dBEm #Atten 20 dB
#Peak

PP N, | PPN ¥ (T e Lo e | T fa okl 2 Y

4B/ / L
Offst > / \\e

16 L e At

LaPy

ML 52
Center 1.715 G886 GHz Span 28 MHz
#Res BH 300 kHz #/BH 1 MHz Sweep 106G ms (10080 prs)

Occupied Bandwidth Occ BH 7% Pur  99.00 #
9.0585 MHz % dB -26.00 dB

Transmit Freq Error  23.122 kHz
% dB Bandwidth 18.615 MHz

Middle Channel

% Agilent

Ref 25 dBEm #Atten 20 dB
#Paak

ENTL T TN Y e SR L R R e T P L W

dB/ i N
Offst > /u" \f

16 T R e hat LTy PRRRPTY
db

LaPwy

Ml 52
Center 1.732 580 GHz Span 260 MHz
#Res BH 300 kHz #VBH 1 MH=z Sweep 1066 ms (1008 pts)

Occupied Bandwidth Occ BH 7% PWr  99.00 /
9.1017 MH=z x dB -26.60 dB

Transmit Freq Error  2.276 kHz
% dB Bandwidth 18.686 MHz
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Highest Channel

s Agilent

Ref 25 dEm #Htten 20 dB

#Peak T i o L

L Y e T _—
0 ) <
dB/ S Y
o | o

16 fremmner e
dB

LgPy

Ml 52
Center 1,750 606 GHz Span 20 MHz
#Res BH 300 kHz #\JBH 1 MH=z Sweepn 1AGE ms (1000 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
9.1011 MH=z x dB  -26.00 dB

Transmit Freq Error  -22.330 kHz
% dB Bandmuidth 10.666 MHz

LTE 16QAM MODULATION. BW =10 MHz (Band V)
Lowest Channel

4 Agilent
Ref 25 dBm #Atten 78 dB
#Feak
I_Dg et LE Rt 1 r -+
T 7 ¢
4B/ / h
?Efst —)/'* N“«::
Raltum gkl P
B |t Balsiine
LaAw
Ml 52
Center 1.715 BAG GHz Span 28 MHz
#Res BH 3068 kHz #VEH 1 MH=z Sweep 1BGE ms (1BOA prs)
Occupied Bandwidth Occ BH % Pur  99.00 7
g @641 MHZ ®dB -76.00 dB

Transmit Freq Error  34.541 kHz
% dB Bandwidth 10.589 MHz
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AT4 wireless, S.A.U.
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a DEKRA company

Middle Channel

w Agilent

Ref 25 dBm #Htten 20 dB

#Peak

L , o rm, PRE, Sty ", Yy
0 7 3
dB/ g y

Off > «
165t ’“Jf \k

T et B i e
LaAy

Ml 52

Center 1.732 5080 GHz Span 28 MHz
#Res BHW 300 kHz #JBH 1 MHz Sweep 1066 ms (1600 pts)
Occupied Bandwidth Occ BH % Par  99.60 7

9.A925 MH=z x dB -26.80 dB

Transmit Freq Error  15.947 kHz
% dB Bandwidth 18.583 MHz

Highest Channel

# Agilent

Ref 25 dBm #Atten 20 B

#Peak

LDQ P PR Y SR, T I P

10 7 h

dB/ / B

Offst ol NE

16 e e Tt e “m%

dB

LaAy

Ml 52

Center 1.758 800 GHz Span 28 MHz

#Res BH 306 kHz #/BH 1 MHz Sweep 1.06E ms (1006 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
9 @9?1 MHZ ®x dB -z6.08 dB

Transmit Freq Error -16.311 kHz
% B Bandwuidth 186649 MHz
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WiReELESS

"ol B DEKRA

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

LTE QPSK MODULATION. BW = 15 MHz (Band V)

Lowest Channel

% Agilent

Ref 25 dBm #Atten 20 dB

#Peak

Log ?».W‘dw gl

LaRy

Ml 52

Center 1.717 56 GHz
#Res BW 300 kHz #UBH 1 MHz

Occupied Bandwidth
13.4575 MHz

Transmit Freq Error 34,984 kHz
% JB Bandwicth 15.386 MHz

Middle Channel

Span 36 MHz
Sweep 1066 ms (1600 pts)

Occ BH % Pur 99,80 ¥
®x B -26.00 4B

# Agilent

Ref 25 dBm #Atten 20 dB

#Peak

LDQ Pe— a N T _—
19 jr"

R LT

4B/ S

Offst N”

LA

M1l 52

Center 1.732 50 GHz
#Res BH 308 kHz #BH 1 MHz

Occupied Bandwidth
13.5338 MHz

Transmit Freq Error  -9.475 kHz
¥ B Bandwidth 16867 MHz

Span 38 MHz
Sweep 1AGE ms (100G pis)

Occ BH ¥ Pur 99,66 ¥
®x dB -26.08 dB
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Highest Channel

- Agilent

Ref 25 dBm

#Atten 260 dB

WiReELESS
a DEKRA company

#Peak

y .y M e,

dB/

Offst

16 e

LaAy

ML 52

Center 1.747 58 GHz
#Res BHW 300 kHz

#YBW 1 MHz

Occupied Bandwidth
13.4785 MHz

Transmit Freq Error
% JB Bandwidth

-16.745 kHz
16,833 MHz

LTE 16QAM MODULATION. BW = 15 MHz (Band IV)

Lowest Channel

# Agilent

Span 38 MHz
Sweep 1066 ms (1080 pts)

Occ BH % Pwr 99,00 ¥
®x dB -26.08 dB

Ref 25 dBm

#(tten 20 dBE

#Peak

Log
18

T TR

dB/

Offst

>/

16

4B |

a0 T

LeAw

Ml 52

Center 1.717 56 GHz
#Res BH 300 kHz

#\/BH 1 MHz

Occupied Bandwidth
13.5070 MHz

Transmit Freq Error
¥ dB Bandwidth

43.257 kHz
15.857 MHz

Span 38 MHz
Sweep 1066 ms (1008 pts)

Occ BH £ Pur 99.60 %
® dB -26.00 dB

AT4@ B DEKRA
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g P D E KRA

a DEKRA company

Middle Channel

# Agilent
Ref 25 dBm #Htten 26 dB
#Peak
Lljg L R T e e e
10 dl A

LaAy
Ml 32
Center 1.732 50 GHz Span 38 MHz
#Res BM 308 kHz #\/BH 1 MHz Sweep 1.066 ms (1080 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 /
13.5508 MH= ® dB -26.608 dB

Transmit Freq Error  -6.359 kH=z
% dB Bandwidth 15.772 MHz

Highest Channel

# Agilent
Fet 25 dBm #Atten 20 dB
#Peak
LDQ A A LT P Loy T
10 il A

4B/ / \
o S e

T~ W
4B T e i,
LaAy
Ml 2
Center 1.747 58 GHz Span 38 MHz
#Res BH 300 kHz #YBH 1 MHz Sweep 1BGE ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  99.90 ¥

13.5387 MHz ¥ dB -26.60 dB

Transmit Freq Error  -14.555 kH=
% dB Bandwuidth 15889 MHz
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g > D E KRA

LTE QPSK MODULATION. BW = 20 MHz (Band V)

Lowest Channel

% Agilent

Ref 25 dBm #Atten 20 dB
#Paak

Log ?,RWAW W"%v?

dB I

LaPy

Ml 352
Center 1.7200 BB GHz Span 46 MHz
#Res BW 300 kHz #UBH 1 MHz Sweep 106G ms (1600 pts)

Occupied Bandwidth Occ BH % Pur  99.00 ¥
17.8664 MHz x dB -26.00 dB

Transmit Freq Error 34,492 kHz
% dB Bandwidth 19.934 MHz

Middle Channel

% Agilent

Fef 25 dBm #Htten 20 dB
#Peak

LDg ?“WWM W\M«rmﬂmﬁm«?

ey / !
Offst Ny e
A W

LaRy

Ml 352
Center 1.732 56 GHz Span 46 MHz
#Res BW 300 kHz #UBH 1 MHz Sweep 106G ms (1600 pts)

Occupied Bandwidth Occ BH Z Pur  99.00 7
17.9697 MH=z x dB -26.00 dB

Transmit Freq Error -25.311 kHz
% JB Bandwicth 28,542 MHz
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Highest Channel

s Agilent

Ref 25 dBm #Atten 20 dB
#Peak

I_ + Tty
i r Ty

4B/ / \
?Efst > e

A S
dB et N

LaPwy

Ml 52
Center 1.745 B8 GHz Span 48 MHz
#Res BH 308 kHz #\JBH 1 MHz Sweep 1.B66 ms (1808 pts)

Occupied Bandwidth Occ BN 7 PWr  99.00 7
17.9244 MHz x dB  -26.00 dB

Transmit Freq Error  -12.792 kHz
% B Bandwuidth 208.164 MH=z

LTE 16QAM MODULATION. BW = 20 MHz (Band V)
Lowest Channel

4 Agilent

Ref 25 dBm #Atten 20 dE
#Peak

dB/ / \
Offa Ny e
dB ﬂwwﬂ WWMJ

LaAy

Ml 52
Center 1.720 B8 GHz Span 46 MHz
#Res BH 388 kHz #BH 1 MHz Sweep 1.OGE ms (1A0A pts)

Occupied Bandwidth Occ BH 7% PWr  99.00 7
17.9082 MHz x dB -26.00 dB

Transmit Freq Error 23,809 kHz
% B Bandwidth 20,286 MHz
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AT4 wireless, S.A.U.
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a DEKRA company

Middle Channel

4 Agilent
Fef 25 dBm #Atten 28 dB
#Feak
Lng Y PR E SRR T EE R R

45/ / \
0ff
15 >/ e

4B y WWM "MWQ-W% o
LaAwy
Ml 32
Center 1.732 58 GHz Span 48 MHz
#Res BW 308 kHz #/BH 1 MHz Sweep 1066 ms (1008 pts)
Occupied Bandwidth Occ BH % PWr  99.00 7
17.9462 MHz ®x dB -26.00 dE

Transmit Fregq Error 38316 kHz
% dB Bandwuidth 20.338 MHz

Highest Channel

4 Agilent

Ref 25 odBm #Atten 20 dB

#Peak

LUQ e gt Al -

T ?_.» Wwwwwuﬁf

dB/ / \

Offst Ny <

16 =y

LaAy

Ml 52

Center 1.745 8B GHz Span 48 MHz

#Res BH 308 kHz #\JBH 1 MHz Sweep 1.AGE ms (1808 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
17.9655 MHz ®dB -26.08 dE

Transmit Freg Error  -5.959 kHz
% B Bandwidth 208,272 MHz
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AT-

"ol B DEKRA

WiReELESS

a DEKRA company

LTE QPSK MODULATION. BW =5 MHz (Band XIII)

Lowest Channel

4 Agilent

Ref 25 dBm

#fAtten 20 dB

#Peak

Log
16

e

A
e R

R ?

dB/

Offst

16
dB W‘A"HM

LAy

Ml 52

Center 779.500 MHz

#Res BW 108 kHz

Occupied Bandwidth
45098 MHz

Transmit Freq Error
¥ dB Bandwidth

13.642 kHz

5.183 MHz

#YBW 308 kHz

Span 18 MHz
Sweep 1066 ms (1008 pts)

Occ BH % Pur 99,88 ¥
¥ dB -26.60 JdB

Middle Channel

4 Agilent

Fef 25 dBm

#Atten 20 dB

#Peglk

Log
18

o

U
LW L |

e e R

e T

dB/

[

Offst

>

16
B i

LegAw

M1 52

Center 782,008 MHz

#Res BW 108 kHz

Occupied Bandwidth
45303 MHz

Transmit Freq Error
¥ dB Bandwidth

4.138 kHz

5.115 MHz

#YBH 308 kHz

Span 18 MHz
Sweep 1066 ms (1000 prs)

Occ BH ¥ Pur 99,080 %
® dB -26.08 4B
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WireLess
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a DEKRA company

Highest Channel

s Agilent

Ref 25 dBm #Atten 20 dB

#Peak

I_ljg ety e e an T e e T -

18 ?N ?

dB/ / \

Offst > <«

16 nﬂﬁﬁ ‘th

4B Lotk e

LaPwy

Ml 52

Center 784.568 MHz Span 18 MHz

#Res BH 108 kHz #\/BH 300 kHz Sweep 1BGG ms (1008 pts)

Occupied Bandwidth Occ BH 7 Pur  99.00 %
4 5@8? HHZ ® dB -26.006 dB

Transmit Fregq Error  7.749 kHz
% B Bandwuidth 5655 MHz

LTE 16QAM MODULATION. BW =5 MHz (Band XIII)

Lowest Channel

4 Agilent

Ref 25 dBm #Atten 20 dB
#Peak

LIZIQ ?MW *Wwwmuwvwwﬁ_?

4B/ / \
Offst 3 le \\\.@
™ K,

LegAs

Ml =2
Center 779.500 MHz Span 18 MHz
#Res BH 108 kHz #BH 308 kHz Sweep 1.066 ms (1O0O pts)

Occupied Bandwidth Occ BW 7% PWr  99.00 7
45122 MH=z x dB -26.00 dB

Transmit Freq Error 3585 kHz
% dB Bandwidth E.141 MHz
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g P D E KRA

a DEKRA company

Middle Channel

# Agilent

Ref 25 dBm #Atten 20 dB
#Peak

Lo d e LR e WM(\.?

LaAy

M1 &2
Center 782,000 MHz Span 18 MHz
#Res BW 10@ kHz #\VEK 208 kHz Sweep 1BGE ms (10AG pts)

Occupied Bandwidth Occ BH 7 Pur  99.00 7
4.5046 MHz x dB -26.60 dB

Transmit Freq Error  7.554 kHz
® dB Bandwidth 5.8565 MHz

Highest Channel

- Agilent
Ref 25 dBm #Htten 20 dB
#Peak
LIZIQ Tl LIk g WL MMWW{
1@ ?N \?

dB/ / \
0ff
T I e

= "L

B L™ Y S
LaAy
Ml 32
Center 784,500 MHz Span 18 MHz
#Res BN 108 kHz «/BW 300 kHz Sweep 1.066 ms (1080 pts)
Occupied Bandwidth Occ BH % Pur  99.00 #

15388 MH= ®x dB -26.608 dB

Transmit Freq Error 469,984 Hz
% dB Bandwidth 5.148 MHz
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LTE QPSK MODULATION. BW = 10 MHz (Band XIlII)
Middle Channel

2 Agilent

Ref 25 dBm #Atten 20 dB
#Peak

Log y
14 ?’
dB/ /

Offst —>/ “h\kf—

16 g
dB ot JUI W%

>
J,f—*

LaPw

Ml =2
Center 752,086 MHz Span 28 MHz
#Res BN 380 kHz #BH 1 MHz Sweep 1066 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00
9.0655 MH=z x dB -26.08 dB

Transmit Freq Error  467.522 Hz
% dB Bandwidth 18,484 MHz

LTE 16QAM MODULATION. BW = 10 MHz (Band XIlII)
Middle Channel

2 Agilent
Ref 25 dBm #Atten 26 dB
#Peak
LDg T " i F.I. ‘f‘l;“"www h . R Ay 'h“n
14 ?‘“ ?
dB/ / !
Offst > ,J L’n‘(_
16
et
LgAy
Ml 52
Center 782080 MHz Span 20 MHz
#Res BW 308 kHz #UBH 1 MHz Sweep 1BGE ms (1080 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
9 @55@ MHZ X dB -26.88 dB

Transmit Freq Error 15.936 kHz
% dB Bandwidth 18.558 MHz
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

a DEKRA company

Spurious emissions at antenna terminals

SPECIFICATION
LTE BAND IV. FCC §2.1051 and §27.53 (h). RSS-13au3e 6.6.

According to specification, the power of emissighall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

LTE BAND XIlI. FCC §2.1051 and 827.53 (c). RSS-1G&wuse 4.6.

On any frequency outside the 776-788 MHz bandptieer of any emission shall be attenuated outs$ideoaind
below the transmitter power (P) by at least 43 totQ(P) dB.

On all frequencies between 763-775 MHz and 793Mbkz, by a factor not less than 65 + 10 log (P) d&i6.25
kHz band segment, for mobile and portable stations.

At Po transmitting power, the specified minimuneattation becomes 43+10 log (Po), and the leveBm d
relative Po becomes:
Po (dBm) —[43 + 10 log (Po in mwatts) - 30] =

At Po transmitting power, the specified minimuneattation becomes 65+10 log (Po), and the leveBm d
relative Po becomes:
Po (dBm) — [65 + 10 log (Po in mwatts) - 30] =

METHOD

The EUT RF output connector was connected to atrgpranalyser and to the Universal Radio Commuiunat
tester R&S CMW500 (selecting maximum transmissiowgr of the EUT and different modes of modulation)
using a 50 ohm attenuator and a power splitter.

The spectrum was investigated from 9 kHz to 18 &z TE Band IV.

The spectrum was investigated from 9 kHz to 8 GHun 763 MHz to 775 MHz and from 793 MHz to 806 MHz
for LTE Band XIlI.

The reading of the spectrum analyser is correci#iu tve attenuation loss of connection between wuigrminal
of EUT and input of the spectrum analyser.

For LTE mode the configuration of Resource Blockd anodulation which is the worst case for conducted
power was used.
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TEST SETUP

Spectrum|
— Analyser

Prwgy =
EUT ——— Attenuator
devider

T

| o

L___Unit

RESULTS (see plots in next pages)

LTE QPSK MODULATION. BW = 1.4 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE QPSK MODULATION. BW = 3 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

Signalling|

D DEKRA
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LTE QPSK MODULATION. BW =5 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE QPSK MODULATION. BW = 10 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE QPSK MODULATION. BW = 15 MHz. Band IV

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE QPSK MODULATION. BW = 20 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.
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LTE QPSK MODULATION. BW =5 MHz. Band XIlI

1. CHANNEL: LOWEST
Spurious signals found closest to the limit intlaé range:

Frequency (MHz) Level (dBm) Limit (dBm)

773.00700 -47.75 -35.00

774.95020 -45.58 -35.00

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE QPSK MODULATION. BW = 10 MHz. Band XIllI

1. CHANNEL: MIDDLE
Spurious signals found closest to the limit inté range:

Frequency (MHz) Level (dBm) Limit (dBm)
773.13180 -46.43 -35.00
774.97380 -47.04 -35.00
794.40032 -43.39 -35.00
794.53812 -43.62 -35.00

Measurement uncertainty = <+1.20 dB.

Verdict: PASS

D DEKRA

Report No: (NIE)
50339RRF.001 Page 86 of 136

2016-10-03



AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

WIRELE55
www.atdwireless.com - C.I.F. A29 507 456

pany

LTE QPSK MODULATION. BW = 1.4 MHz (Band 1V)
1. CHANNEL: LOWEST

MultiView | Spectrum
Ref Level 30.00 dBm  Offset 16.00 dB ® RBW 1 MHz

@ Att 20 dB ® SWT 2 s ® VBW 3 MHz  Mode Auto Sweep
1 Frequency Sweep

20 dBm

10 dBm

0dBrn

-10 dBm

H1 -13.000 dBrm

-20 dBm

-30 dBm

-60 dBm

9.0 kHz 30000 pts 1.8 GHz/
Note: The peak above the limit is the carrier fiesay.
2. CHANNEL: MIDDLE

18.0 GHz

MultiView ! ll Spectrum E]
Ref Level 30.00 dEm  Offset 16,00 dB ® RBW 1 MHz
= Att 20dB & SWT 25 ® VBW 3 MHz  Mode Auto Sweep
1 Frequency Sweep
20 dBm
10 dBm
o dBm
-10 dem
H1 -13.000 dem
-20 dém
-30 dBm
-40 dem ‘ “ '
dBm
-60 dBm
9.0 kHz 30000 pts 1.8 GHz/ 18.0 GHz

Note: The peak above the limit is the carrier fierty.
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3. CHANNEL: HIGHEST

Multiview | Spectrum

Ref Level 30.00 dBm Offset 16.00 dB & RBW 1 MHz

D DEKRA

& Att 20 dB & SWT 2 s ® VBW 3 MHz  Mode Auto Sweep
1 Frequency Sweep

20 dem

10 dBm

0 dBém

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm W l‘ I
—5! dBm

-60 dBm

9.0 kHz

30000 pts 1.8 GHz/

18.0 GHz

Note: The peak above the limit is the carrier fiety.

LTE QPSK MODULATION. BW = 3 MHz (Band IV)
1. CHANNEL: LOWEST

MultiView | Spectrum
Ref Level 30.00 dBm  Offset 16.00 dB & RBW 1 MHz
& Att 20 dB & SWT 25 ® VBW 3 MHz Mode Auto Sweep
1 Frequency Sweep
20 dBm
10 dBm
0 dem
-10 dBm
H1 -12.000 dem
-20 dBm
-30 dBm
-40 dBm ‘ !
dBm
-60 dBm
9.0 kHz

30000 pts 1.8 GHz/

Note: The peak above the limit is the carrier fierty.

18.0 GHz
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AT4 wireless, S.A.U.
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2. CHANNEL: MIDDLE

MultiView | Spectrum |
Ref Level 30.00 dBm  Offset 16.00 dB ® RBW 1 MHz

& Att 20 dB & SWT 25 @ VBW 3 MHz  Mode Auto Sweep

1 Frequency Sweep

20 dem

10 dBm

0 dBm

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm | W W
*sn dem

-60 dBm

9.0 kHz 30000 pts 1.8 GHz/ 18.0 GHz

Note: The peak above the limit is the carrier fiesaey.
3. CHANNEL: HIGHEST

MultiView | }| Spectrum |
Ref Level 30.00 dBm Offset 16.00 dB ® RBW 1 MHz
& Att 20 dB & SWT 2 s ® VBW 3 MHz  Mode Auto Sweep
1 Frequency Sweep
20 dBm
10 dBm
0 dem
-10 dBm
H1 -13.000 dBm
-20 dBm
-30 dBm
-40 dem ‘
S0 dem
-60 dBm
9.0 kHz 30000 pts 1.8 GHz/ 18.0 GHz

Note: The peak above the limit is the carrier fiety.
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LTE QPSK MODULATION. BW =5 MHz (Band V)
1. CHANNEL: LOWEST

MultiView | Spectrum
Ref Level 30.00 dBm Offset 16.00dB ® RBW 1 MHz
@ Att 20 dB & SWT 2 s ® VBW 3 MHz  Mode Auto Sweep
1 Frequency Sweep
20 dBm
10 dBrm
0 dem
-10 dem
H1 -12.000 dBm
-20 dem
-30 dBrm
-40 dBm ‘ ﬁ
dem
-60 dBm
9.0 kHz 30000 pts 1.8 GHz/ 18.0 GHz

Note: The peak above the limit is the carrier fierty.
2. CHANNEL: MIDDLE

MultiView | Spectrum
Ref Level 30.00 dBm

Offset 16.00 dB & RBW 1 MHz
@ Att 20 dB & SWT 25 ® VBW 3 MHz  Mode Auto Sweep
1 Frequency Sweep

20 dBm

10 dBm

0 dem

-10 dBm

H1 -13.000 dBr

-20 dbm

-30 dbm

-40 dBm ‘

-60 dBm

9.0 kHz 30000 pts 1.8 GHz/ 18.0 GH=

Note: The peak above the limit is the carrier fiety.
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3. CHANNEL: HIGHEST

-
MultiView ¢ ll Spectrum 1
Ref Level 30.00 dBm Offset 16.00dB ® RBW 1 MHz

& Att 20 dB & SWT 2 s ® VBW 3 MHz  Mode Auto Sweep
1 Frequency Sweep

20 dem

10 dem

0 dBr

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm |

[FFUR o) e — T MR e o

-60 dBm

9.0 kHz 30000 pts 1.8 GHz/

Note: The peak above the limit is the carrier fiety.
LTE QPSK MODULATION. BW = 10 MHz (Band V)
1. CHANNEL: LOWEST

MultiView :| Spectrum |
Ref Level 30.00 dBm  Offset 16.00 dB & RBW 1 MHz

18.0 GHz

& Att 20 dB & SWT 2 s ® VBW 3 MHz Mode Auto Sweep
1 Frequency Sweep

20 dBm

10 dBm

0 dem

-10 dBm

H1 -12.000 dBm

-20 dBm

-30 dBm

-40 dBm

e

-l dBm

-60 dBm

9.0 kHz 30000 pts 1.8 GHz/

Note: The peak above the limit is the carrier fiery.

Report No: (NIE)
50339RRF.001 Page 91 of 136

18.0 GHz

2016-10-03



AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

2. CHANNEL: MIDDLE

MultiView | Spectrum

AT4

a DEKRA company

O

WiReELESS

Ref Level 30.00 dBm  Offset 16.00dB & RBW 1 MHz
& Att 20 dB & SWT 25 @ VBW 3 MHz  Mode Auto Sweep
1 Frequency Sweep

20 dem

10 dBm

0 dem

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm |

WW

-50 dBm

-60 dBm

9.0 kH=z 30000 pts

1.8 GHz/

18.0 GHz

Note: The peak above the limit is the carrier fieey.
3. CHANNEL: HIGHEST

MultiView | Spectrum

n

Ref Level 30.00 dBm  Offset 16.00 dB ® RBW 1 MHz
& Att 20 dB & SWT 25 @ VBW 3 MHz  Mode Auto Sweep
1 Frequency Sweep

20 dBm

10 dBm

0 dBrn

-10 dem

H1 -13.000 dBm

-20 dBm

-30 dem

-40 dBm

vty

S0 dem

-60 dBm

9.0 kHz 30000 pts

1.8 GHz/

18.0 GHz

Note: The peak above the limit is the carrier fierty.
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LTE QPSK MODULATION. BW = 15 MHz (Band V)
1. CHANNEL: LOWEST

-
MultiView | Spectrum 1 E]
Ref Level 30.00 dBm Offset 16.00 dB ® RBW 1 MHz
& Att 20 dB @ SWT 25 ® VBW 3 MHz  Mode Auto Sweep
1 Frequency Sweep
20 dBm
10 dBm
0 dem
-10 dBrm
H1 -12.000 dBm
-20 dBm
-30 dBm
-40 dBm | #
dBrmn
-60 dBri
9.0 kHz 30000 pts 1.8 GHz/

18.0 GHz

Note: The peak above the limit is the carrier fieey.
2. CHANNEL: MIDDLE

& ALt

20 dem

MultiView
Ref Level 30.00 dBm Offset 16.00 dB ® RBW 1 MHz

Spectrum

20 dB & SWT 2z ® VBW 3 MHz  Mode Auto Sweep

1 Frequency Sweep

10 dBm

0 dBr

-10 dBm

-20 dem

H1 -13.000 dBm

-30 dBm

-60 dBm

9.0 kHz

30000 pts 1.8 GHz/

18.0 GHz

Note: The peak above the limit is the carrier fierty.
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3. CHANNEL: HIGHEST

Multiview | Spectrum 1
Ref Level 30.00 dBm  Offset 16.00 dB & RBW 1 MHz

& Att 20 dB & SWT
1 Frequency Sweep

2z ® VBW 3 MHz  Mode Auto Sweep

20 dBm

10 dBm

0 dBrn

-10 dBm

H1 -13.000 dBm

-20 dBrmn

-30 dBm

-40 dBm ‘

-60 dBrm

9.0 kHz

30000 pts

Note: The peak above the limit is the carrier fiety.
LTE QPSK MODULATION. BW = 20 MHz (Band V)
1. CHANNEL: LOWEST

1.8 GHz/ 18.0 GHz

MultiView | Spectrum
Ref Level 30,00 dBm  Offset 16.00 d& ® RBW 1 MHz
& Att 20 dB & SWT 2z ® VBW 3 MHz Mode Auto Sweep
1 Frequency Sweep
20 dem
10 dBm
0 dBm
-10 dBm
H1 -13.000 dBrm
-20 dem
-30 dBm
-40 dBm | | W I
dBm
-60 dBm
9.0 kHz 30000 pts 1.8 GHz/ 18.0 GHz

Note: The peak above the limit is the carrier fiey.
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2. CHANNEL: MIDDLE

MultiView | Spectrum E]
Ref Level 30.00 dBrm  Offset 16.00dB & RBW 1 MHz

& ALt 20dB & SWT 25 @ WBW 3 MHz  Mode Auto Sweep

1 Frequency Sweep

20 dBm

10 dBm

0 dBm

-10 dem

H1 -13.000 dBm

-20 dem

-30 dem

-40 dem | i W
50 dBm

-60 dBm

9.0 kHz 30000 pts 1.8 GHz/ 18.0 GHz

— — — —

Note: The peak above the limit is the carrier fiety.

3. CHANNEL: HIGHEST

MultiView | Spectrum
Ref Level 30.00 dBm Offset 16.00 dB & RBW 1 MHz

= Att 20 dB & SWT 25 ® VBW 3 MHz  Mode Auto Sweep

1 Frequency Sweep

20 dBm

10 dBm

0 dBm

-10 dem

H1 -13.000 dem

-20 dem

-30 dBm

-40 dem |
Ln dBm

-60 dBm

9.0 kHz 30000 pts 1.8 GHz/ 18.0 GHz

Note: The peak above the limit is the carrier fieey.
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LTE QPSK MODULATION. BW =5 MHz (Band XllI)
1. CHANNEL: LOWEST
Range 9 kHz — 8 GHz

& Att

20 dBm

MultiView | Spectrum

a DEKRA company

D DEKRA

Ref Level 30.00 dBm  Offset 16,00 dB ® RBW 100 kHz

20 dB & SWT 2 s @ VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

10 dBm

0 dBm

-10 dBm

-20 dBm

H1 -13.000 dBrm

-30 dem

-40 dBm

-50 dBm

dBrm

9.0 kHz

30000 pts

8.0 GH=

Note: The peak above the limit is the carrier fiemaey.
Range 763 MHz - 775 MHz

MultiView | Spectrum
Ref Level 0.00 dBm Offset 16.00dB ® RBW 6.25 kHz
@ Att 20 dB ® SWT 25 ® VBW 30 kHz Mode Auto Sweep
1 Frequency Sweep
-10 dBm
-20 dBm
-30 dBm
H1 -35.000 dBrm
-40 dBm
-50 dBm i e
60 dBm 4 . Ll
-80 dBm
-0 dem
763.0 MHz 30000 pts 775.0 MHz
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Range 793 MHz - 806 MHz

MultiView | Spectrum

AT

a DE

O

WiReELESS

RA company

D DEKRA

Ref Level 0.00 dBm  Offset 16.00 dB ® RBW 6.25 kHz
& Att 20 dB ® SWT 25 ® VBW 30 kHz  Mode Auto Sweep
1 Frequency Sweep

-10 dBm

-20 dBm

-30 dBm

H1 -35.000 dBm

-40 dBm

-50 dBm

-60 dBm

-80 dBm

-90 dem

793.0 MHz 30000 pts

1.3 MHz/

806.0 MHz

2. CHANNEL: MIDDLE
Range 9 kHz — 8 GHz

MultiView | Spectrum

Ref Level 30.00 dBm  Offset 16.00 dB ® RBW 100 kHz
@ Att 20 dB & SWT 25 ® VBW 300 kHz  Mode Auto Swieep
1 Frequency Sweep

20 dBm

10 dem

0 dBm

-10 dBm

H1 -13.000 dBm

-20 dem

-30 dem

-40 dBm

-50 dBm

0 dBm——rj

9.0 kHz 30000 pts

800.0 MHz/

8.0 GHz

Note: The peak above the limit is the carrier fiey.
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Range 763 MHz - 775 MHz

MultiView | Spectrum

AT4@

WiReELESS
a DEKRA company

Ref Level 0.00 dBm Offset 16.00 dB ® RBW 6.25 kHz
& Att 20 dB & SWT 2z @ VBW 30 kHz
1 Frequency Sweep

-10 dBm

Mode Auto Sweep

-20 dem

-30 dBm

H1 -35.000 dBm

-40 dBm

-50 dem

-50 dem

-80 dBm

-90 dem

763.0 MHz 30000 pts

1.2 MHz/

775.0 MHz

Range 793 MHz - 806 MHz

MultiView | Spectrum

(-]

Ref Level 0.00 dBm Offset 16.00 dB ® RBW 6.25 kHz
® Att 20 dB ® SWT 25 @ VBW 30 kHz
1 Frequency Sweep

-10 dem

Mode Auto Sweep

-20 dBm

-30 dem

H1 -35.000 dBm

-40 dBm

-50 dem

-60 dBm

-80 dBm

-90 dem

793.0 MHz 30000 pts

1.3 MHz/

806.0 MHz
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3. CHANNEL: HIGHEST
Range 9 kHz — 8 GHz

MultiView | Spectrum

Ref Level 30.00 dBm  Offset 1600 dB ® RBW 100 kHz
& ALt 20dB & SWT 2 s @ WBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

20 dBm

10 dBrm

0 dem

-10 dBm

H1 -13.000 dBrn

-20 dBm

-30 dem

-40 dBm

-50 dBm

dBrn———

9.0 kHz 30000 pts 800.0 MHz/ 8.0 GHz

Note: The peak above the limit is the carrier fierty.
Range 763 MHz - 775 MHz

MultiView (| Spectrum | E]
Ref Level 0.00 dBm Offset 16.00 dB & RBW 5.25 kHz
@ Att 20 dB & SWT 2z ® VBW 30kHz Mode Auto Sweep
1 Frequency Sweep
-10 dBm
-20 dBm
-30 dBm
H1 -35.000 dBrr
-40 dBm
-50 dBm
-60 dBm J !
I 1L
-80 dBm
-90 dBm
763.0 MHz 30000 pts 1.2 MHz/ 775.0 MHz
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Range 793 MHz - 806 MHz

Multiview | Spectrum E]

Ref Level 0.00 dBm  Offset 16.00 dB ® RBW 6.25 kHz
& Att 20dB & SWT 2s ® VBW 30 kHz  Mode Auto Sweep
1 Frequency Sweep

-10 dBm

-20 dBm

-30 dBm

H1 -35.000 dBm

-40 dBm

-50 dBm

40 dBm

70 dém g -

-80 dBm

-90 dBm

793.0 MHZz 30000 pts 1.3 MHz/ 806.0 MHz

LTE QPSK MODULATION. BW = 10 MHz (Band XIII)
1. CHANNEL: MIDDLE
Range 9 kHz — 8 GHz

MultiView | Spectrum E]

Ref Level 30.00 dBm Offset 16.00 dB ® RBW 100 kHz
& Att 20 dB & SWT 25 ® VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

20 dBm

10 dBm

0dBm

-10 dBm

H1 -12.000 derm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

0 dBm

9.0 kHz 30000 pts 800.0 MHz/ 8.0 GHz

Note: The peak above the limit is the carrier fieey.
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Range 763 MHz - 775 MHz

MultiView | Spectrum

Ref Level 0.00 dBm  Offset 16.00 dB ® RBW 6.25 kHz
& Att 20 dB ® SWT 25 ® VBW 30 kHz  Mode Auto Sweep
1 Frequency Sweep

-10 dBm

-20 dBm

-30 dBm

H1 -35.000 dBm

-40 dBm

-50 dBm s

50 dBm L, ‘

-80 dBm

-90 dem

763.0 MHz 30000 pts 1.2 MHz/ 775.0 MHz

Range 793 MHz - 806 MHz

MultiView la}I Spectrum |

Ref Level 0.00 dBm  Offset 16.00 dB ® RBW 6.25 kHz
& Att 20 dB ® SWT 25 ® VBW 30 kHz  Mode Auto Sweep
1 Frequency Sweep

-10 dBm

-20 dBm

-30 dBm

H1 -35.000 dBm

-40 dBm

-50 dBm

-60 dBm

70 dem—————| ki ]

-80 dBm

-90 dem

793.0 MHz 30000 pts 1.3 MHz/ 806.0 MHz
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Spurious emissions at antenna terminals at Block Epbs

SPECIFICATION
FCC §2.1051 and §27.53(c) (h). RSS-139 ClauseR56.-130 Clause 4.6.

According to specification, the power of emissighall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

At Po transmitting power, the specified minimureattation becomes 43+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = dBm

METHOD

The EUT RF output connector was connected to atrgpeanalyser and to the Universal Radio Commuitinat
tester R&S CMW500 (selecting maximum transmissiowgr of the EUT and different modes of modulation)
using a 50 ohm attenuator and a power splitter.

The reading of the spectrum analyser is correci#iu te attenuation loss of connection between wutgrminal
of EUT and input of the spectrum analyser.

For LTE mode the configuration of modulation whistihe worst case for conducted power was used.

For LTE Band IV, as indicated in FCC part 27.53 (B)YyRSS-139 Clause 6.6., in the 1 MHz bands imatetji
outside and adjacent to the licensee’s frequermgkbdr band, a resolution bandwidth of at least pereent of the
emission bandwidth of the fundamental emissiorhefttansmitter may be employed.

For LTE Band Xlll, as indicated in FCC part 27.58 (5) /RSS-130 Clause 4.6., in the 100 kHz bands
immediately outside and adjacent to the licensietjuency block or band, a resolution bandwidtB@kHz may
be employed.

TEST SETUP
Spectrum;
— Analyser
v H—M [
EUT ——— Aenustor bgised
Signalling
— L [Unit
|t
| swoply

Report No: (NIE)
50339RRF.001 Page 102 of 136 2016-10-03



AT4 wireless, S.A.U. (

u 6 ucia, (&)
Zaé(évi;eg;ﬂlgg r?‘? 2d (-aé,_\QnE?Q% éaampanillas - Mélaga - Espafia ,4 T Q > DE KRA
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company
RESULTS (see plots in hext pages)
LTE QPSK RB=1, RB=1, RB=1, RB=1, RB=1, RB=1,
MODULATION Offset=0, Offset =0, Offset =0, Offset =0, Offset =0, Offset =0,
(Channels in BwW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
Band IV): MHz MHz MHz MHz MHz MHz
Maximum measured
level at lowest Block
(dBm)
LTE QPSK RB= All, RB= All, RB= All, RB= All, RB= All, RB= All,
MODULATION: Offset=0, Offset =0, Offset =0, Offset =0, Offset =0, Offset =0,
(Channels in BwW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
Band IV): MHz MHz MHz MHz MHz MHz
Maximum measured
level at lowest Block
Edge at antenna port -24.43 -25.00 -25.64 -26.56 -28.07 -29.44
(dBm)
LTE QPSK RB=1, RB=1, RB=1, RB=1, RB=1, RB=1,
MODULATION: Offset=Max, | Offset=Max, | Offset=Max, | Offset=Max, | Offset=Max, | Offset=Max,
(Channels in BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
Band IV): MHz MHz MHz MHz MHz MHz
Maximum measured
level at highest
Block Edge at -18.57 -15.09 -14.00 -13.34 -15.32 -16.33
antenna port (dBm)
LTE QPSK RB= All, RB= All, RB= All, RB= All, RB= All, RB= All,
MODULATION: Offset=0, Offset =0, Offset =0, Offset =0, Offset =0, Offset =0,
(Channels in BwW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
Band IV): MHz MHz MHz MHz MHz MHz
Maximum measured
level at highest
Block Edge at -23.28 -23.32 -23.84 -23.96 -24.93 -26.07
antenna port (dBm)
Report No: (NIE)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

AT

o

WiReELESS
a DEKRA company

D DEKRA

LTE QPSK MODULATION RB=1, RB=1,
(Channels in Band XIIl): Offset =0, Offset =0,
BW =5 MHz BW = 10 MHz
Maximum measured level at lowest Block
Edge at antenna port (dBm) -14.49 -15.99
LTE QPSK MODULATION: RB=All, RB= All,
(Channels in Band XIIl): Offset =0, Offset =0,
BW =5 MHz BW = 10 MHz
Maximum measured level at lowest Block
Edge at antenna port (dBm) -25.61 -28.70
LTE QPSK MODULATION: RB=1, RB= 1,
(Channels in Band XIll): Offset=Max, Offset=Max,
BW =5 MHz BW = 10 MHz
Maximum measured level at highest Block
Edge at antenna port (dBm) -14.60 -16.35
LTE QPSK MODULATION: RB= All, RB= All,
(Channels in Band XIII): Offset =0, Offset =0,
BW =5 MHz BW = 10 MHz
Maximum measured level at highest Block
-24.49 -28.43

Edge at antenna port (dBm)

Measurement uncertainty = <+1.20 dB.

Report No: (NIE)
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AT4 wireless, S.A

.U.

Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

AT4@

WiReELESS

a DEKRA company

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 1.4 Nt (Band V)
CHANNEL LOWEST

& Att

20 dBm

Ref Level 2500 dBm

MultiView | Spectrum

1 Frequency Sweep

Offset 16.00dE ® RBW 20 kHz
15dB & SWT Zs @ VBW 100 kHz

Mode Auto Sweep

W
M1[1] -19.26 dBm)|

10 dBm

1.70998900 GHz

0 dBm

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dBm

-50 dBm

-60 dBm

-70 dBm

CF 1.71 GHz

1000 pts

200.0 kHz/

Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 1MHz (Band 1V)

CHANNEL HIGHEST

MultiView

= ALt
1 Frequency

20 dem

Ref Level 25.00 dBm

| Spectrum

15 dB ® SWT 2 s ® VBW 100 kHz
Sweep

Offset 16.00dB & RBW 20 kHz

Mode Auto Sweep

MI1[1] -18.57

10dBm

1.75501100 GHz

0 dem

-10 dBm

H1 -13.000 dem

-20 dBm »/ L !‘

-40 dBm M’V\kkn Al
-50 dBrm:

-60 dBrm:

-70 dBm
CF 1,755 GHz

1000 pts

200.0 kHz/

Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter
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50339RRF.001

Page 105 of 136

2016-10-03



AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, )
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456

a DEKRA company

LTE QPSK MODULATION. RB = All, Offset = 0, BW = 1.MHz (Band V)
CHANNEL LOWEST

D DEKRA

0dem //‘

MultiView | Spectrum
Ref Level 25,00 dBm  Offset 16,00 dB ® RBW 20 kHz
& Att 15 dB & SWT 2 s ® VBW 100 kHz  Mode Auto Sweep

1 Frequency Sweep

M1[1] -24.43 dBm

20 dBm 1.70998900 GHz

10 dBm
A WIS PRIV SR SV e ST S n Rt et

1
-10 dem /

H1 -13.000 dBm /

-20 dem

11

-30 dBm et 7]

-30 dem

-60 dBm

=70 dem

CF 1.71 GHz 1000 pts 200.0 kHz/

Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

1 Frequency Sweep

20 dém

10 dBm

MI[1]

MultiView | Spectrum E]
Ref Level 25.00 dBm  Offset 16.00 dB ® RBW 20 kHz
= ALt 15 dB & SWT 2 s ® VBW 100 kHz  Mode Auto Sweep

-23.28 dBm)|
1.75501100 GHz

0 dBm

-10 dBm \

H1 -13.000 dénr \\
-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 1.755 GHz 1000 pts 200.0 kHz/

Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WinreLess

www.atdwireless.com - C.I.F. A29 507 456

a DEKRA company

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 3 MHBand 1V)
CHANNEL LOWEST

MultiView | Spectrum E]

Ref Level 25.00 dBm  Offset 16.00dB ® RBW 50 kHz
& Att 15 dB & SWT 25 ® VBW 200 kHz Mode Auto Sweep

1 Frequency Sweep TR -

M1[1] -15.84 dBm
20 dBm 170997300 GHz

10 dBm // \
0 dBm /
-10 dBm

H1 -13.000 dem

-20 dern

-30 dBm o

-50 dam

-60 dém

=70 dBém

CF 1.71 GHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 3 Nk (Band IV)
CHANNEL HIGHEST

MultiView | Spectrum E]
Ref Level 25.00 dBm Offset 16.00 dB ® RBW 50 kHz
& Att 15 dB & SWT 2s ® VBW 200 kHz  Mode Auto Sweep
1 Frequency Sweep TEm Vew
M1[1] -15.09 dBm
20 dBm 1.75502700 GHz
10 dBm / \\
0 dem \
-10 dem
H1 -13.000 dem \""“\
20 dBm v/
[ |
" oy
40 dBrm i
50 dBm
60 dBrm
70 dBm
CF 1.755 GHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

Report No: (NIE)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, ) D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WinreLess

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

LTE QPSK MODULATION. RB = All, Offset = 0, BW = 3 Mz (Band IV)
CHANNEL LOWEST

MultiView | Spectrum E]

Ref Level 2500 dBm  Offset 16.00 dB ® RBW 50 kHz
& Att 15 dB & SWT 2s ® VBW 200 kHz  Mode Auto Sweep

1 Frequency Sweep
M1[1] -25,00 dBm)|

1.70997300 GHz

20 dBm

10 dBm

0 dBm /

-10 dBm 1
H1 -12.000 dem /
-20 dBm
M1
WM

-30 dBm
e RSy

-40 dBm

50 dBm

-60 dBm

70 dBm

CF 1.71 GHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

MultiView | Spectrum E]

Ref Level 25.00 dBm  Offset 16.00 dBE ® RBW S0 kHz
& Att 15dB & SWT 2s ® YBW 200 kHz  Mode Auto Sweep

1 Frequency Sweep
M1[1] -23.32 dBm

1.75502700 GHz

20 dBm

10 dBm

0dem \

-10 dBm \

H1 -13.000 dén \\

-20 dBm T

-30 dBm

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 1.755 GHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WinreLess

www.atdwireless.com - C.I.F. A29 507 456

a DEKRA company

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 5 MHBand 1V)
CHANNEL LOWEST

MultiView | Spectrum E]

Ref Level 25.00 dBm  Offset 16.00 dB ® RBW 100 kHz
& Att 15 dB & SWT 2 s @ VBW 300 kHz  Mode Auto Sweesp
1 Frequency Sweep

M1[1] -14.67 dBm
20 dBm 1.70994900 GHz|
]
10 dBm:
0 dem /
-10 dBm

Hi -12.000 dBm L

-20 dBm /

-30 dBn
,v'”"’w’

-40 dem

-50 dBm

-60 dBm

-70 dem

CF1.71 GHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 5 Nk (Band IV)
CHANNEL HIGHEST

MultiView - Spectrum

Ref Level 25.00 dBm Offset 16.00dB ® RBW 100 kHz
& Att 15dB & SWT 2 s @ YBW 300 kHz Mode Auta Sweep
1 Frequency Sweep

M1[1]
20 dem 1.75505100 GHz|

10 dem

i \
0 dBm / \

11
H1 -13.000 dBm

e

-30 dem WWWW‘

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 1.7550 GHz 1000 pts 200.0 kHz/ Span 2.0 MH=z

NOTE: The equipment transmits at the maximum oupouter

Report No: (NIE)
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AT4 wireless, S.A.U.

¢/ Severo Ochoa n° 2

Parque Tecnoldgico de Andalucia, {) D E K RA
- 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

WireLesS

a DEKRA company

LTE QPSK MODULATION. RB = All, Offset = 0, BW =5 Mz (Band IV)
CHANNEL LOWEST

20 dBm

MultiView -

Ref Level 25.
& Att

Spectrum

00 dBm Offset 16.00 dB & RBW 100 kHz
15dB & SWT 2s ® YBW 300 kHz  Mode Auto Sweep

1 Frequency Sweep

M1[1]

-25.64 dBm|
1.70994900 GHz

10 dBm

0dem

-10 dBm

-20 dBm

H1 -13.000 dén

fll

-30 dBm

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 1.71 GHz

1000 pts 200.0 kHz/

Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

& Att

20 dBm

MultiView
Ref Level 25.00 dBrm  Offset 16.00 dB ® RBW 100 kHz

Spectrum

15 dB @ SWT 2 s @ VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1]

10 dem

-23.84 dBm)|
1.75505100 GHz|

0dem

-10 dBm

-20 dBm

H1 -13.000 dBm \\_‘%

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 1.755 GHz

1000 pts 200.0 kHz/

Span 2.0 MH=z

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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AT4 wireless, S.A.U. V
Parque Tecnoldgico de Andalucia, )
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456

EKRA company

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 10 MHBand IV)
CHANNEL LOWEST

MultiView | Spectrum
Ref Level 25.00 dBm  Offset 16.00 dB & RBW 200 kHz
@ Att 15dB ® SWT Zs @ VBW 1 MHz Mode Auto Sweep
1 Frequency Sweep TR VIew
M1[1] -13.23 dBm
20 dBm 1.70989900 GHz
10 dBm
0 dem
-10 dBm T
H1 -13.000 dBm x
-20 dem
__a-/ff-
-40 dBm
-50 dem
-60 dem
-70 dBm
CF 1.71 GHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 1dHz (Band V)
CHANNEL HIGHEST

MultiView | Spectrum
Ref Level 25.00 dBm  Offset 16.00 dB ® RBW 200 kHz
= ALt 15 dB & SWT 2s ® VBW 1 MHz Mode Auto Sweep
1 Frequency Sweep EE
M1[1] -13.34 dBm|
20 dBm 1.75510100 GHz
10 dBm
0 dam
-10 dBm T
H1 -13.000 dBm x
20 dBm \«\
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 1.755 GHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia, ,4 M{)

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafia WireLESS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

LTE QPSK MODULATION. RB = All, Offset = 0, BW = 1MHz (Band V)
CHANNEL LOWEST

MultiView | Spectrum

Ref Level 25.00 dBrn Offset 16.00 dB ® RBW 200 kHz
& ALt 15 dB & SWT Zs ® VBW 1 MHz Mode Auto Sweep

1 Frequency Sweep

M1[1]

20 dBm

-26.56 dBm
1.70989900 GHz|

10 dem

0dem

-10 dem

H1 -13.000 dBrm

-20 dBm

M1 ,_/—”/

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 1.71 GHz 1000 pts 200.0 kHz/

Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

MultiView | Spectrum
Ref Level 25.00 dBm Offset 16.00 dB ® RBW 200 kHz

= Att 15 dB & SWT 2z @ VBW 1 MHz  Mode Auto Sweep

1 Frequency Sweep i

M1[1] -23.96 dBm
20 dem 1.75510100 GHz
10 dem
e ——
0 dem:
-10 dem
H1 -13.000 dBm
-20 dBm
| M1
R S N
N

-30 dBm

40 dBm

-50 dem

-60 dem

-70 dem

CF 1,755 GHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WinreLess
www.at4wireless.com - C.I.F. A29 507 456 a DEKRA company

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 15 MHBand IV)
CHANNEL LOWEST

MultivView | Spectrum E]
Ref Level 25.00 dBm  Offset 16.00 dB ® RBW 200 kHz

& Att 15 dB ® SWT 2s @ VBW 1 MHz  Mode Auto Sweep
1 Frequency Sweep

M1[1] -14.95 dBm
20 dBm 70980 Hz

10 dBm

0dem

-10 dBm

H1 -13.000 dem bl

-20 dem ———

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dem

CF1.71 GHz 1000 pts

200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 1dHz (Band 1V)
CHANNEL HIGHEST

Multiview | Spectrum E]
Ref Level 25.00 dBm  Offset 16.00 dB ® RBW 200 kHz

= ALt iS5 dE & SWT 2s ® VBW 1 MHz Mode Auto Sweep

1 Frequency Sweep TR m
M1[1] -15.32 dBm
3&3‘.. 1.75510100 GHz

10 dBm

0 dem

-10 dBém

H1 -13.000 dBmr

Ia——
-20 dBm

-30 dBém

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 1.755 GHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

LTE QPSK MODULATION. RB = All, Offset = 0, BW = 18Hz (Band V)

CHANNEL LOWEST

MultiView | Spectrum

A T4

a DEKRA company

@

WireLesS

D DEKRA

Ref Level 25.00 dBrn Offset 16.00 dB ® RBW 200 kHz
= ALt 15 dB & SWT 2s ® VBW 1 MHz Mode Auto Sweep
1 Frequency Sweep

20 dam

M1[1]

-28.07 dBm
1.70989900 GHz|

10 dem

0 dBm

-10 dBm

H1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 1.71 GHz 1000 pts

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

MultiView | Spectrum

200.0 kHz/

Span 2.0 MHz

Ref Level 25.00 dBrm  Offset 16.00 dB ® RBW 200 kHz

1 Frequency Sweep

& Att 15dB & SWT 2s ® VBW 1 MHz Mode Auto Sweep

MI1[1]

20 dBm

-24.93 dBm
1.75510100 GHz

10 dBm

0 dem

-10 dBm

H1 -13.000 dém

-20 dém

M1

-30 dBm

-40 dBm

-50 dBm

-60 dBm:

-70 dBm

CF 1.755 GHz 1000 pts

200.0 kHz/

Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

Verdict: PASS
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456

a DEKRA company

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 20 MHBand IV)
CHANNEL LOWEST

MultiView | Spectrum
Ref Level 25.00 dBm Offset 16.00 dB & RBW 300 kHz

& Att 15dB @ SWT 2 s ® VBW 1 MHz  Mode Auto Sweesp

1 Frequency Sweep I

M1[1] -17.39 dBm

20 dBm 1.7098490 H
10 dem

0 dbm

-10 dBrm

H1 -13.000 dEm
M1 ]
| ]
-20 dém
_ +

I

-30 deém

40 dBrm

50 dBm

60 dBém

70 dBm
CF 1.71 GHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 2@Hz (Band 1V)

CHANNEL HIGHEST

MultiView | Spectrum

Ref Level 25.00 dBm  Offset 16.00 dB ® RBW 300 kHz
@ Att 15dB & SWT 25 @ \VBW 1 MHz
1 Frequency Sweep

Mode Auto Sweep

M1[1]

10 dBm

TR I
-16.33 dBm)|
1.75510100 GHz

0 dBm

-10 dBm

H1 -12.000 dBm

M1

P
-20 dBm

=30 dBm

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 1.755 GHz 1000 pts 200.0 kHz/

NOTE: The equipment transmits at the maximum oupouter

Span 2.0 MHz
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

WIRELESS
www.atdwireless.com - C.I.F. A29 507 456

a DEKRA company

LTE QPSK MODULATION. RB = All, Offset = 0, BW = 2MHz (Band V)
CHANNEL LOWEST

Multiview | Spectrum

Ref Level 2500 dBm  Offset 16.00 dB ® RBW 300 kHz
= At 15 dB & SWT 2s ® VBW 1 MHz Mode Auto Sweep

1 Frequency Sweep
M1[1] -29.44 dBm
20 dBm 1.70984900 GHz

10 dBm

0 dem

-10 dém

H1 -13.000 dem

-20 dém

M1 | ]

-30 dBm

-40 dBm:

-50 dém:

-60 dBm

-70 dBm

CF 1.71 GHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

MultivView | Spectrum

Ref Level 2500 dBm  Offset 16.00 dB ® RBW 300 kHz
= Att 15 dB ® SWT 2s ® VBW 1 MHz Mode Auto Sweep

1 Frequency Sweep
M1[1]
20 dBm 1.75510100 GHz

10 dBm

-10 dBm

H1 -13,000 dBnv

-20 dBém

-30 dBém

-40 dBém

-50 dém

-60 dBm

-70 dBm

CF 1.755 GHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

AT4@

WiReELESS

a DEKRA company

LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 5 MHBand XIII)
CHANNEL LOWEST

& AL

20 dem

Ref Level 25.00 dBm

1 Frequency Sweep

Multiview | Spectrum

Offset 16.00 dB ® RBW 100 kHz
iS5 dE & SWT 2 s ® VBW 300 kHz Mode Auto Sweep

M1[1]

10 dBm

1Rm M
-14,49 dBm|
776.94900 MHz

0 dem

-10 dBém

-20 dBm

H1 -13.000 dBmr

M1

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 777.0 MH=z

1000 pts

200.0 kHz/

Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 5 Nk (Band XlII)

CHANNEL HIGHEST

MultiView

& Att

20 dém

Ref Level 25.00 dBm

=] Spectrum

15 dB & SWT

1 Frequency Sweep

Offset 16.00dB ® RBW 100 kHz
2 s ® VBW 300 kHz Mode Auto Sweep

10 dem

MI1[1]

W
-14.60 dBm|
787.05100 MHz|

0 dem

-10 dBm

-20 dBm

H1 -13.000 dBm

1

=30 dBm

-40 dBm

50 dBm

-60 dBm

=70 dBm

CF 787.0 MHz

1000 pts

200.0 kHz/

Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

WIRELESS
www.atdwireless.com - C.I.F. A29 507 456

a DEKRA company

LTE QPSK MODULATION. RB = All, Offset = 0, BW =5 Mz (Band XIII)
CHANNEL LOWEST

MultiView | Spectrum E]
Ref Level 25.00 dBm Offset 16.00 dB ® RBW 100 kHz
& Att 15 dB & SWT 2s ® YBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
M1[1] -25.61 dBm
20 dBm 776.94900 MHz
10 dem
0 dBm
-10 dBrm
H1 -13.000 den
20 dBm
]
—
30 dBrm
40 dBm
50 dBm
60 dBém
70 dBm
CF 777.0 MHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

MultiView | Spectrum E]

Ref Level 25.00 dBm  Offset 16.00 dB ® RBW 100 kHz
& ALt 15 dB & SWT 2s ® VBW 300 kHz  Mode Auto Sweep

1 Frequency Sweep
M1[1] -24,49 dBm|
20 dBm 787.05100 MHz

10 dBm

0 dem

-10 dBm

H1 -13.000 dénr

-20 dBm
M1

=30 dBm

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 787.0 MH=z 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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LTE QPSK MODULATION. RB = 1, Offset = 0, BW = 10 MHBand XIII)
LOW FREQUENCY SECTION

MultiView | Spectrum E]

Ref Level 25.00 dBm Offset 16.00 dB ® RBW 100 kHz
& Att 15 dB & SWT 2 s @ VBW 300 kHz
1 Frequency Sweep

Mode Auto Sweep

1Rm View
MI1[1] -15.99 dBm
20 cém 776.94900 MHz

10 dBm

-10 dBm \

H1 -13.000 dem

T

-20 dém

-30 dBm

-40 dBm:

-50 dBm:

-60 dBm

-70 dBm

CF 777.0 MHz 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

LTE QPSK MODULATION. RB = 1, Offset = Max, BW = 1dHz (Band XIII)
HIGH FREQUENCY SECTION

MultiView | Spectrum E]

Ref Level 2500 dBm  Offset 16.00 dB ® RBW 100 kHz
= Att 15 dB ® SWT 2 s ® YBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

M1[1] -16. m|
20 dBm 787.05100 MHz

10 dBm /
0 dBm
H1 -13.000 dBm L

20 dBm \'\\

-30 dBm

-40 dBrm

-50 dBm

-60 dBm

-70 dBm

CF 787.0 MH=z 1000 pts 200.0 kHz/ Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter
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WireLesS

a DEKRA company

LTE QPSK MODULATION. RB = All, Offset = 0, BW = 1MHz (Band XIlII)
LOW FREQUENCY SECTION

20 dBm

MultiView -

Spectrum

Ref Level 25.00 dBm  Offset 16.00 dBE ® RBW 100 kHz
& Att

15 dB & SWT 2s ® VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

MI1[1]

-28.70 dBm|
776.94900 MHz|

10 dBm

0dem

-10 dBm

-20 dBm

H1 -13.000 dBm

ML ||

-30 dBm

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 777.0 MHz

1000 pts 200.0 kHz/

Span 2.0 MHz

NOTE: The equipment transmits at the maximum oupouter

HIGH FREQUENCY SECTION

= At

20 dem

Multiview
Ref Level 2500 dBm  Offset 16.00 dB ® RBW 100 kHz

Spectrum

15 dB ® SWT 2s ® VBW 300 kHz  Mode Auto Sweep

1 Frequency Sweep

MI1[1]

10 dBm

-28.43 dBm
787.05100 MHz

0 dBm

-10 dem

-20 dém

H1 -13.000 dBr

Nm
e A

-30 dém

-40 dBm

-50 dem

-60 dem

-70 dBm

CF 787.0 MHz

1000 pts 200.0 kHz/

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS

Span 2.0 MHz
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Radiated emissions

SPECIFICATION
FCC 8§2.1051 and 827.53(c) (f) (h). RSS-139 Clau8eRSS-130 Clause 4.6.

According to specification, the power of emissishall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

At Po transmitting power, the specified minimuneattation becomes 43+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) —[43 + 10 log (Po in mwatts) - 30] = dBm

For operations in the 746-758 MHz, 775-788 MHz, 888-806 MHz bands, emissions in the band 1559-1610
MHz shall be limited to —70 dBW (-40 dBm)/MHz eqalent isotropically radiated power (EIRP) for widakl
signals, and —80 dBW (-50 dBm) EIRP for discretessions of less than 700 Hz bandwidth.

METHOD

The measurement was performed with the EUT insrdareechoic chamber. The spectrum was scanned fdom 3
MHz to at least the 10th harmonic of the highestjfiency generated within the equipment.

The EUT was placed on a non-conductive stand at me8er distance from the measuring antenna for
measurements below 1 GHz and at 1 m distance fasumements above 1 GHz.

Detected emissions were maximized at each frequenawptating the EUT and adjusting the measurinigrama
height and polarization. The maximum meter readiag recorded.

Each detected emission is substituted by the Sutisti method, in accordance with the ANSI/TIA-6D32010.

TEST SETUP

Radiated measurements below 1 GHz.

ANECHOIC CHAMBER
o .
Measuring 360 I;o;(itmg
Antenna able

‘ ‘ | 3 m distance

‘ S

AntennaMast
| (Antennaheight variation: 1-4 m)

Link antenna

Signalling unit

Spectrum analyser

Shielded Control RoomFor
Radiated Measurements
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Radiated measurements above 1 GHz.

VWWWWWWWWWWWWWWAVAWY

Preamplifier

Horn antenna

1 m distance

Horn antenna
for RF link

Y

M

A

Spectrum
analyser

Shielded control room for
radiated measurements

Signalling unit

D DEKRA

Report No: (NIE)
50339RRF.001

Page 122 of 136

2016-10-03



AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WinreLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

RESULTS

LTE QPSK AND 16QAM MODULATION. Band IV. BW = 1.4 MB, 3 MHz, 5 MHz, 10 MHz, 15 MHz and 20
MHz.

A preliminary scan determined the QPSK 1.4 MHz badth as the worst case. The configuration of Res®u
Blocks which is the worst case for conducted pomas used.

The following tables and plots show the resultstifies configuration.

1. CHANNEL: LOWEST

Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-18 GHz
Spurious signals closest to limit.

Substitution method data

Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =

(MHz) reading output (dBm) loss (dB) antenna gain Gi @) -@2)+(3)

(dBm) (respect to isotropic
radiator) (dB)

6843.25 -36.29 V -42.91 1.87 10.15 -34.63
8553.75 -42.32 V -46.76 211 11.02 -37.85
11975.75 -46.08 V -46.35 2.53 12.25 -36.63
13686.25 -47.56 V -44 .81 2.72 12.35 -35.18
15396.75 -40.95 V -39.29 2.90 15.80 -26.39
17107.75 -52.09 V -46.10 3.09 13.17 -36.02

2. CHANNEL: MIDDLE

Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-18 GHz
Spurious signals closest to limit.

Substitution method data

Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =

(MHz) reading output (dBm) loss (dB) antenna gain Gi Q-2+ @)

(dBm) (respect to isotropig
radiator) (dB)

6930.25 -40.73 V -46.79 1.88 9.95 -38.72
8662.75 -37.15 V -41.39 2.13 11.07 -32.45
10395.25 -44.75 \ -44.44 2.34 10.18 -36.60
12127.75 -42.60 \ -43.17 2.55 12.53 -33.19
13859.75 -42.60 \ -39.10 2.74 12.21 -29.63
15593.25 -43.60 \ -43.17 2.92 16.44 -29.65

3. CHANNEL: HIGHEST

Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.
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Frequency range 1 GHz-18 GHz
Spurious signals closest to limit.

Substitution method data

Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =

(MHz) reading output (dBm) loss (dB) antenna gain Gi @) -@2)+(3)

(dBm) (respect to isotropic
radiator) (dB)

7017.25 -38.66 V -44.27 1.89 9.83 -36.33
8772.25 -37.59 V -41.63 2.14 11.11 -32.66
10526.25 -40.23 V -39.56 2.36 10.13 -31.79
12280.75 -44.19 V -45.04 2.57 12.80 -34.81
14034.75 -32.13 V -27.90 2.76 12.09 -18.57
15789.75 -51.37 V -51.35 2.94 16.51 -37.78

LTE QPSK AND 16QAM MODULATION. Band Xlll. BW =5 MK and 10 MHz.

A preliminary scan determined the QPSK 5 MHz bamwithvias the worst case. The configuration of Resourc
Blocks which is the worst case for conducted pomes used.

The following tables and plots show the resultstiiig configuration.

1. CHANNEL: LOWEST

Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-8 GHz
Spurious signals closest to limit.

Substitution method data

Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =

(MHz) reading output (dBm) loss (dB) antenna gain Gi Q-2+ (@)

(dBm) (respect to isotropic
radiator) (dB)

1554.75 -51.09 \% -70.29 0.79 8.31 -62.77
2331.98 -52.24 H -71.20 1.04 10.44 -61.80
3886.68 -51.55 \% -68.02 1.39 11.96 -57.45
4676.98 -47.51 \% -61.64 1.52 11.63 -51.53
5942.12 -62.67 \% -73.21 1.78 11.53 -63.46
7662.48 -71.27 \% -67.12 2.01 7.25 -61.88

Frequency range 1559 MHz-1610 MHzRBW = 1 kHz
No radiated spurious signals were detected.

Frequency range 1559 MHz-1610 MHzRBW = 1 MHz
No radiated spurious signals were detected.

2. CHANNEL: MIDDLE

Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.
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Frequency range 1 GHz-8 GHz
Spurious signals closest to limit.

Substitution method data

Espafia

A

74©@

a DEKRA company

D DEKRA

Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =
(MHz) reading output (dBm) loss (dB) antenna gain Gi @) -@2)+(3)
(dBm) (respect to isotropic
radiator) (dB)
1559.65 -48.28 V -67.49 0.79 8.33 -59.95
2339.45 -41.61 V -60.56 1.04 10.45 -51.15
3119.25 -61.71 V -78.97 1.22 11.13 -69.06
4691.92 -55.38 V -69.47 1.52 11.62 -59.37
5940.95 -62.47 V -72.89 1.78 11.49 -63.18
Frequency range 1559 MHz-1610 MHzRBW = 1 kHz
Spurious signals closest to limit.
Substitution method data
Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =
(MHz) reading output (dBm) loss (dB) antenna gain Gi @) -2)+(3)
(dBm) (respect to isotropic
radiator) (dB)
1559.6486 -61.88 V -81.08 0.79 8.31 -73.56
Frequency range 1559 MHz-1610 MHzRBW = 1 MHz
Spurious signals closest to limit.
Substitution method data
Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =
(MHz) reading output (dBm) loss (dB) antenna gain Gi @) -(@2)+(3)
(dBm) (respect to isotropic
radiator) (dB)
1559.534 -41.62 V -60.82 0.79 8.31 -53.30
3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.
Frequency range 1 GHz-8 GHz
Spurious signals closest to limit.
Substitution method data
Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =
(MHz) reading output (dBm) loss (dB) antenna gain Gi @) -@2)+(3)
(dBm) (respect to isotropic
radiator) (dB)
1564.55 -49.57 V -68.78 0.79 8.35 -61.22
2347.15 -41.07 H -60.01 1.04 10.47 -50.58
3911.88 -57.41 V -73.83 1.39 11.97 -63.25
4707.08 -53.47 V -67.52 1.53 11.62 -57.43
7629.35 -71.27 H -67.12 2.01 7.25 -61.88
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AT

Frequency range 1559 MHz-1610 MHzRBW = 1 kHz
Spurious signals closest to limit.

Substitution method data

o

WireLess
a DEKRA company

D DEKRA

Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =
(MHz) reading output (dBm) loss (dB) antenna gain Gi @) -@2)+(3)
(dBm) (respect to isotropic
radiator) (dB)
1564.6959 -64.75 V -83.96 0.79 8.33 -76.42
Frequency range 1559 MHz-1610 MHzRBW = 1 MHz
Spurious signals closest to limit.
Substitution method data
Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =
(MHz) reading output (dBm) loss (dB) antenna gain Gi Q-2+ (@)
(dBm) (respect to isotropic
radiator) (dB)
1564.8166 -45.38 V -64.59 0.79 8.33 -57.05

Verdict: PASS
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FREQUENCY RANGE 30 MHz-1000 MHz.
LTE QPSK MODULATION. BW=1.4 MHz. Band IV

® RBW 1 MHz
VBW 3 MHz

Ref 2.1 dBm ALt 0 dB SWT 1 s
o SEyet <5
F-10
D1 -13 dBm
F-20

F-30

--70

F-80

F-30

Start 30 MHz 97 MHz/ Stop 1 GHz

(This plot is valid for all three channels)
LTE QPSK MODULATION. BW=5 MHz. Band XIllI
CHANNEL: LOWEST

® RBW 100 kHz
VEW 300 kHz

Ref 2.1 dBm Attt 0 dB SWT 1 s
0 £ B
F-10
D1 —-13 ¢iBm
F-20
F-30
F-40
-50
F-70
F-80
F-90
Start 30 MHz S7 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiery.
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CHANNEL: MIDDLE

® REBW 100 kHz
VBW 300 kHz

Ref 2.1 dBm Attt 0 dB SWT 1 =

D DEKRA

F-10

D1 -13 ¢iBm

F-20

F-30

F-40

—-50

--70

F-680

F-80

Start 30 MHz a7 MHz/

Note: The peak above the limit is the carrier fiey.
CHANNEL: HIGHEST

® RBW 100 kHz
VBW 300 kHz

Ref Z.1 dBm At 0 dB SWT 1 s

Stop 1 GHz

F-10

D1 -13 d¢iBm

F-20

F-30

F-40

--70

F-680

F-90

Start 30 MHz 97 MHz/

Note: The peak above the limit is the carrier fiey.

Stop 1 GHz

Report No: (NIE)
50339RRF.001 Page 128 of 136

2016-10-03



AT4 wireless, S.A.U. {
Parque Tecnolégico de Andalucia, ) D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.at4wireless.com - C.I.F. A29 507 456 a DEKRA company

FREQUENCY RANGE 1 GHz to 3 GHz.
LTE QPSK MODULATION. BW=1.4 MHz. Band IV
CHANNEL: LOWEST

Multiview Spectrum D
Ref Level 0.00 dBm RBW 1 MHz
Att 0dB & SWT 1z & VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
-10 dem
H1 -13.000 dem
-20 dem
-0 dem
-40 dBm l !
-60 dBm
-70 dBm
-80 dem
-90 dem
1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fiety.
CHANNEL: MIDDLE

MultiView | Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0de = SWT 15 @ VBW 3MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dém

-20 dBm

-30 dBm:

-40 dBm

-60 dBm:

-70 dBm

-80 dBm:

-90 dBém

1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fierty.
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CHANNEL: HIGHEST

MultiView Spectrum D
Ref Level 0.00 dBm RBW 1 MHz
Att 0de & SWT 15 @ VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
-10 dBrm
H1 -12.000 dem
-20 dBrm
-30 dBrm
-40 dBm
-60 dBrm
70 dBrm
-80 dBm
-90 derm
1.0 GH=z 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fiety.

LTE QPSK MODULATION. BW=5 MHz. Band Xlll. Range 1 G Hz to 8 GHz.
CHANNEL: LOWEST

( MultiView Spectrum 1 D

Ref Level 0.00 dBm RBW 100 kHz
Att OdB » SWT 1s @ VBW 300 kHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBr

-20 dBm

-30 dem

-40 dBm

-50 dem

-60 dBm |

-70 dbm t

-90 dBm

1.0 GHz 30000 pts 700.0 MHz/ 8.0 GHz

Report No: (NIE)
50339RRF.001 Page 130 of 136 2016-10-03



AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

CHANNEL: MIDDLE

MultiView Spectrum

aT42

WireLesS

EKRA company

D DEKRA

]

Ref Level 0.00 dBm RBW 100 kHz
Att OdBE & SWT 15 @ ¥VBW 300kHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10 dBm

H1 -132.000 derm

-20 dBrm

-30 dBm

-40 dBm

-90 dBrm

-60 dBm ‘ i

=70 dem

"

-90 dBrm

1.0 GHz 30000 pts

700.0 MHz/

8.0 GHz

CHANNEL: HIGHEST

MultiView Spectrum

Ref Level D.00 dBm RBW 100 kHz

Att 0dB & SWT 13 & VBW 300 kHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBrm

-20 dBm

-30 dem

-40 dBm

-50 dem

-60 dBm

-30 dBm

1.0 GHz 30000 pts 700.0 MHz/ 8.0 GHz
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AT4@

WireLESS
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FREQUENCY RANGE 3 GHz to 18 GHz.

LTE QPSK MODULATION. BW=1.4 MHz. Band IV

CHANNEL:

Multiview

LOWEST

Spectrum

Ref Level 0.00 dBm
ALt
TOF

OdB & SWT 1s

1 Frequency Sweep

RBYY 1 MHz

VBW 3 MHz Mode Auto Sweep

-10 dBm

H1 -12.000 dem

-20 dBm

-30dBm

-70dBm

-80 dBm

-90 dBm

3.0 GHz

18.0 GHz

30000 pts 1.5 GHz/

CHANNEL:

Multiview

MIDDLE

Spectrum

RefLevel 0.00 dBm
Att
TOF

Ode

1 Frequency Sweep

SWT 1 s

RBW 1 MHz

VBW 3 MHz Mode Auto Sweep

-10 dBm

H1 -13.000 dBrn

-20 dem

-30 dBm

-40 dBrmn

-50 dpm

-60 dpm

-70 dem

-80 dém

-90 d&m

3.0 GHz

30000 pts 1.5 GHz/ 18.0 GHz
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CHANNEL: HIGHEST

MultiView Spectrum
Ref Level 0.00 dBm
Att 0dB SWT 1s
TDF

1 Frequency Sweep

AT

a DE

O

WiReELESS

RA company

D DEKRA

RBW 1 MHz
WBW 3 MHz Mode Auto Sweep

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dBm

=70 dBm

-80 dBm

-90 dBm

3.0 GHz

30000 pts

1.5 GHz/

18.0 GHz

FREQUENCY RANGE 1559 MHz to 1610 MHz.

LTE QPSK MODULATION. BW=5 MHz. Band XIII

CHANNEL: LOWEST

MultiView Spectrum
Ref Level -40.00 dBm
Att 0 dB SWT 6=

1 Frequency Sweep

RBW 1 kHz

VBW 3 kHz Mode Auto Sweep

SO-db H1 -50.000 dBrr

-60 dBm

-70dBm

-80 dBm

-90 dBm

-110 dBm

-120 dBm

-130 dBm

1.559 GHz

30000 pts

5.1 MHz/

1.61 GHz
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1 Frequency Sweep

AT4@

a DEKRA company

mpanillas - Malaga - Espafia

D DEKRA

MultiView Spectrum D
Ref Level -30.00 dBm RBW 1 MHz
Att 0dB & SWT 1z o VBW 3 MHz Mode Auto Sweep

H1 -40.000 dBm

-50 dem

-60 dBm

-80 dBm

Bt e i e e

-90 dem

-100 dBm

-110 dBm

-120 dBm

1.559 GHz

30000 pts 5.1 MHz/ 1.61 GHz

CHANNEL: MIDDLE

MultiView

Ref Level -40.00 dBm
Att 0de

Spectrum

1 Frequency Sweep

SWT 62

RBW 1 kHz

VBW 3 kHz Mode Auto Sweep

H1 -30.000 derm

-60 dBm

-70 dBm

-0 dBm

-pih dBm
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